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Spectrum Analyzer 1
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Start Freq
2.4085 GHz
2.4905 GHz
2.4950 GHz
2.4960 GHz

Start Freq
2.6025 GHz
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.7600 GHz

Plot 7-290. Upper ACP Plot (NR Band n41 - 70MHz CP-OFDM-QPSK — Full RB - Ant F)

Lo

Center Frequency
2.530980000 GHz

CF Step
17.500000 MHz

Frequency

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)
NFE: Off

Atten: 32 dB Trig: Free Run
Gate: LO

IF Gain: Low

Center Freq: 2.530980000 GHz

Radio Std: None Settings

Ref Value 30.00 dBm

Auto
Man

Freq Offset
0 Hz

Stop 2.584 GHz

Measure Trace
Trace Type

Frequency
2.489133333 GHz
2493020000 GHz
2.495995000 GHz
2.538145833 GHz

Trace 1
Trace Average (Active)
ALimit
-13.89 dB
-25.94 dB
-27.72dB
-21.29dB

RBW
1.060 MHz
1.000 MHz
750.0 kHz
750.0 kHz

Stop Freq
2.4905 GHz
2.4950 GHz
2.4960 GHz
2.5835 GHz

Amplitude

-38.89 dBm
-38.94 dBm
-40.72 dBm
3.710 dBm

Apr 13, 2022
11:26:10 AM

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)
NFE: Off

Atten: 32 dB Trig: Free Run
Gate: LO

IF Gain: Low

Center Freq: 2.655000000 GHz

Radio Std: None Settings

Center Frequency
2.655000000 GHz
CF Step
17.500000 MHz
Ref Value 30.00 dBm

Auto
Man

Freq Offset
0 Hz

Stop 2.778 GHz

Measure Trace
Trace Type

Frequency
2628900862 GHz
2.690310000 GHz
2.694640000 GHz
2.726240310 GHz
2.768050000 GHz

Trace 1
Trace Average (Active)
ALimit
-21.96 dB
-28.27 dB
-28.57 dB
-21.36 dB
-29.38 dB

RBW
750.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz

Stop Freq
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.7600 GHz
2.7775 GHz

Amplitude
3.036 dBm
-38.27 dBm
-38.57 dBm
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11: 1AM
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Spectrum Analyzer 1
Spurious Emissions

RL >

3 All Range Graph
Scale/Div 10.0 dB

Start 2,615 GHz
4 All Range Table

Spur

KEYSIGHT !nput RF
Coupling: DC
Align: Auto

Range

KEYSIGHT !nput RF
Coupling: DC
Align: Auto

Range

NFE

Start Freq
24210 GHz
2.4905 GHz
2.4950 GHz
2.4960 GHz

11:

l+

NFE

Start Freq
2.6150 GHz
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.7500 GHz

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)

Off

Atten: 32 dB

Trig: Free Run
Gate: LO
IF Gain: Low

Ref Value 30.00 dBm

Stop Freq
2.4905 GHz
2.4950 GHz
2.4960 GHz
2.5710 GHz

Apr 13, 2022

9:14 AM

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)

Off

Atten: 32 dB

Measure Trace
Trace Type

Frequency
2486793333 GHz
2493020000 GHz
2.495705000 GHz
2.551500000 GHz

RBW
1.060 MHz
1.000 MHz
620.0 kHz
1.000 MHz

Amplitude

-42.70 dBm
-40.95 dBm
-27.48 dBm
5.539 dBm

Trig: Free Run
Gate: LO
IF Gain: Low

Ref Value 30.00 dBm

Stop Freq
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.7500 GHz
2.7650 GHz

2 M ? eom

Measure Trace
Trace Type

Frequency
2636000000 GHz
2.690008333 GHz
2.691233333 GHz
2.716725000 GHz
2.756600000 GHz

RBW
1.060 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz

Amplitude
6.471 dBm
-24.03 dBm
-38.27 dBm
-38.62 dBm
-53.67 dBm

Plot 7-292. Upper ACP Plot (NR Band n41 - 60MHz CP-OFDM-QPSK — Full RB - Ant F)

Center Freq: 2.526000000 GHz
Radio Std: None

Center Freq: 2.660010000 GHz
Radio Std: None

Lo

Center Frequency
2.526000000 GHz

CF Step
15.000000 MHz

Frequency

Settings

Auto
Man

Freq Offset
0 Hz

Stop 2.571 GHz

Trace 1
Trace Average (Active)
ALimit
-17.70 dB
27.95dB
-14.48 dB
-19.46 dB

Center Frequency Settings
2.660010000 GHz

CF Step

15.000000 MHz

Auto
Man

Freq Offset
0 Hz

Stop 2.765 GHz

Trace 1
Trace Average (Active)
ALimit
-18.53 dB
-14.03 dB
-28.27 dB
-25.82dB
-28.67 dB

FCC ID: A3LSMF936U

PART 27 MEASUREMENT REPORT

Approved by:
Technical Manager

Test Report S/N:
1M2204010046-05.A3L

Test Dates:

4/1/2022 - 6/23/2022

EUT Type:
Portable Handset

Page 170 of 272

V3.0 1/6/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




element

Spectrum Analyzer 1 ﬁ
Spurious Emissions

KEYS|GHT Input: RF InputZ: 50 Q Atten: 32 dB Trig: Free Run Center Freq: 2.521000000 GHz
RL > Coupling: DC Corr CCorr Gate: LO Radio Std: None Center Frequency Settings
Align: Auto Freq Ref: Int (S) IF Gain: Low 2.521000000 GHz

NFE: Off

Frequency

CF Step
3 All Range Graph 12.500000 MHz
Scale/Div 10.0 dB Ref Value 30.00 dBm Auto
Man

Freq Offset
0 Hz

Start 2,434 GHz Stop 2.559 GHz|
4 All Range Table

Measure Trace Trace 1
Trace Type Trace Average (Active)

Spur Range Start Freq Stop Freq RBW Frequency Amplitude ALimit
24335 GHz 24905 GHz 1.000 MHz 2.487473451 GHz -41.35dBm -16.35dB
24905 GHz 24950 GHz 1.000 MHz 2.493740000 GHz -38.31 dBm -25.31 dB
24950 GHz 2.4960 GHz 560.0 kHz 2.495820000 GHz -42.62 dBm -29.62 dB
24960 GHz 2.5585 GHz 560.0kHz 2.533725225 GHz 1.980 dBm -23.02dB

Spectrum Analyzer 1
Spurious Emissions

KEYS|GHT Input: RF InputZ: 50 Q Atten: 32 dB Trig: Free Run Center Freq: 2.665020000 GHz
RL > Coupling: DC Corr CCorr Gate: LO Radio Std: None Center Frequency Settings
Align: Auto Freq Ref: Int (S) IF Gain: Low 2.665020000 GHz
NFE: Off

CF Step
3 All Range Graph 12.500000 MHz
Scale/Div 10.0 dB Ref Value 30.00 dBm Auto
Man

Freq Offset
0 Hz

Start 2,628 GHz Stop 2.753 GHz|
4 All Range Table

Measure Trace Trace 1
Trace Type Trace Average (Active)

Spur Range Start Freq Stop Freq RBW Frequency Amplitude ALimit
26275 GHz 2.6900 GHz 560.0 kHz 2.648051802 GHz 2.201 dBm -22.80 dB
26900 GHz 26910 GHz 1.000 MHz 2.690020000 GHz -37.86 dBm -27.86 dB
26910 GHz 2.6950 GHz 1.000 MHz 2.694640000 GHz -38.21 dBm -28.21dB
2.6950 GHz 2.7400 GHz 1.000 MHz 2.699950000 GHz -33.86 dBm -20.86 dB
2.7400 GHz  2.7525 GHz 1.000 MHz 2.740000000 GHz -54.02 dBm -29.02 dB

a2
Plot 7-294. Upper ACP Plot (NR Band n41 - 50MHz CP-OFDM-QPSK — Full RB - Ant F)
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Spectrum Analyzer 1
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Spectrum Analyzer 1
Spurious Emissions
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Plot 7-296. Upper ACP Plot (NR Band n41 - 40MHz CP-OFDM-QPSK — Full RB - Ant F)

KEYSIGHT !nput RF
Coupling: DC
Align: Auto

Range

KEYSIGHT !nput RF
Coupling: DC
Align: Auto

Range

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)

NFE: Off

Start Freq
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2.4905 GHz
2.4950 GHz
2.4960 GHz

?

l+

NFE

Start Freq

2.6400 GHz
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.7300 GHz

?

Apr 14
12:

Apr 14, 2022
12: 9

Atten: 32 dB

Trig: Free Run
Gate: LO
IF Gain: Low

Center Freq: 2.515980000 GHz
Radio Std: None

Ref Value 30.00 dBm

Stop Freq
2.4905 GHz
2.4950 GHz
2.4960 GHz
2.5460 GHz

2022
5 PM

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)

Off

Atten: 32 dB

Stop 2.546 GHz

Measure Trace
Trace Type

Frequency
2.487385000 GHz
2.494550000 GHz
2.495480000 GHz
2.526952381 GHz

RBW
1.060 MHz
1.000 MHz
430.0 kHz
430.0 kHz

ALimit

-16.81 dB
-29.30 dB
-30.16 dB
-22.99 dB

Amplitude

-41.81 dBm
-42.30 dBm
-43.16 dBm
2.006 dBm

Trig: Free Run
Gate: LO
IF Gain: Low

Center Freq: 2.670000000 GHz
Radio Std: None

Ref Value 30.00 dBm

Stop Freq
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.7300 GHz
2.7400 GHz

PM

Stop 2.740 GHz

Measure Trace
Trace Type

Frequency
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2690080000 GHz
2.693080000 GHz
2.699900000 GHz
2.730700000 GHz

RBW
430.0 kHz
820.0 kHz
1.000 MHz
1.000 MHz
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ALimit

-22.67 dB
-27.45 dB
-27.77 dB
-22.57 dB
-23.17 dB

Amplitude

2.326 dBm
-37.45 dBm
-37.77 dBm
-35.57 dBm
-48.17 dBm

Trace 1
Trace Average (Active)

Trace 1
Trace Average (Active)

Lo

Center Frequency
2. 980000 GHz

Frequency

Settings

CF Step
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Auto
Man

Freq Offset
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Spectrum Analyzer 1
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Spectrum Analyzer 1
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KEYSIGHT !nput RF
Coupling: DC
Align: Auto

Range

KEYSIGHT !nput RF
Coupling: DC
Align: Auto

Range

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)
NFE: Off

Atten: 32 dB Trig: Free Run
Gate: LO

IF Gain: Low

Center Freq: 2.511000000 GHz
Radio Std: None

Ref Value 30.00 dBm

Stop 2.534 GHz

Measure Trace
Trace Type

Frequency
2.485540000 GHz
2494910000 GHz
2.495950000 GHz
2.523710177 GHz

RBW
1.060 MHz
1.000 MHz
330.0kHz
330.0kHz

ALimit

-15.861 dB
-25.15dB
-20.13dB
-22.52 dB

Start Freq
2.4585 GHz
2.4905 GHz
2.4950 GHz
2.4960 GHz

Stop Freq
2.4905 GHz
2.4950 GHz
2.4960 GHz
2.5335 GHz

Amplitude

-40.81 dBm
-38.15 dBm
-33.13 dBm
2.476 dBm

" Apr 14, 2022
12:30:52 PM

l+

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)
NFE: Off

Atten: 32 dB Trig: Free Run
Gate: LO

IF Gain: Low

Center Freq: 2.675010000 GHz
Radio Std: None

Ref Value 30.00 dBm

Stop 2.728 GHz

Measure Trace
Trace Type

Frequency
2664446903 GHz
2.690170000 GHz
2.691880000 GHz
2.697500000 GHz
2.721200000 GHz

RBW
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1.000 MHz
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ALimit

-22.37 dB
-25.81 dB
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26525 GHz
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2.6910 GHz
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Stop Freq
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.7200 GHz
2.7275 GHz

Amplitude
2.627 dBm
-35.81 dBm
-35.77 dBm
-38.01 dBm
-46.04 dBm

R M ? )

Plot 7-298. Upper ACP Plot (NR Band n41 - 30MHz CP-OFDM-QPSK — Full RB - Ant F)

Trace 1
Trace Average (Active)

Trace 1
Trace Average (Active)
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2.511000000 GHz
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Spectrum Analyzer 1
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Spectrum Analyzer 1
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Plot 7-300. Upper ACP Plot (NR Band n41 - 20MHz CP-OFDM-QPSK — Full RB - Ant F)

KEYSIGHT !nput RF
Coupling: DC
Align: Auto

Range

KEYSIGHT !nput RF
Coupling: DC
Align: Auto

Range

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)

NFE: Off

Start Freq
24710 GHz
2.4905 GHz
2.4950 GHz
2.4960 GHz

Atten: 32 dB

Trig: Free Run
Gate: LO
IF Gain: Low

Center Freq: 2.505990000 GHz
Radio Std: None

Ref Value 30.00 dBm

Stop Freq
2.4905 GHz
2.4950 GHz
2.4960 GHz
2.5210 GHz

f, Apr 14, 2022

g‘)(ﬂ- o | 12:

l+

NFE

Start Freq
2.6650 GHz
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.7100 GHz

6:38 PM

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)

Off

Atten: 32 dB

Stop 2.521 GHz

Measure Trace
Trace Type

RBW
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1.000 MHz
240.0 kHz
240.0 kHz

ALimit

-14.44 dB
-25.52 dB
-26.95 dB
-20.89 dB

Frequency
2.487965000 GHz
2.495000000 GHz
2.496000000 GHz
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Amplitude

-39.44 dBm
-38.52 dBm
-39.95 dBm
4.109 dBm

Trig: Free Run
Gate: LO
IF Gain: Low

Center Freq: 2.680020000 GHz
Radio Std: None

Ref Value 30.00 dBm

Stop Freq
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.7100 GHz
2.7150 GHz

Apr 14, 2022
1:07:20 PM

Stop 2.715 GHz

Measure Trace
Trace Type

RBW
220.0 kHz
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1.000 MHz
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1.000 MHz

ALimit
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2690330000 GHz
2.694120000 GHz
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2.711550000 GHz
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3.211 dBm
-40.41 dBm
-37.16 dBm
-38.19 dBm
-42.64 dBm

Trace 1
Trace Average (Active)

Trace 1
Trace Average (Active)
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Center Frequency
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Settings
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Auto
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@ element

NR Band 38 — Ant F

= Keysight Spectrum Analyzer - Spurious Emissions
RL RF 50Q  AC CORREC | SENSE:INT] [ ALIGN AUTO  [09:43:13 PMJun 20,2022
Center Freq: 2.577500000 GHz Radio Std: None Frequency

Gate: LO . Trig: Free Run
ﬂ IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

CenterFreq
2577500000 GHz

Stop 2.589 GHz CF Step

Freq Offset
OHz

MSG STATUS

Plot 7-301. Lower ACP Plot (NR Band n38 - 15MHz CP-OFDM-QPSK - Full RB - Ant F)

(o[- ]

Frequency

ww Keysight Spectrum Analyzer - Spurious Emissions
AC CORREC | SENSE:INT] [ ALIGN AUTO  [09:45:26 PMJun 20, 2022
Center Freq: 2.612500000 GHz Radic Std: None
s Trig: Free Run
IEGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

CenterFreq
2612500000 GHz

Stop 2.639 GHz CF Step

3.750000 MHz
Auto Man

Freq Offset
0Hz

MSG STATUS

Plot 7-302. Upper ACP Plot (NR Band n38 - 15MHz CP-OFDM-QPSK - Full RB - Ant F)
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@ element

' Keysight Spectrum Analyzer - Spurious Emissions

RL RF

CORREC

| SENSE:INT] [ ALIGN AUTO  [10:06:00 PMJun 20,2022

Center Freq: 2.575000000 GHz
. Trig: Free Run

IFGain:Low #Atten: 26 dB

Radio Std: None

Radio Device: BTS

Ref 40.00 dBm

Frequency

CenterFreq
2575000000 GHz

STATUS

Plot 7-303. Lower ACP Plot (NR Band n38 - 10MHz CP-OFDM-QPSK - Full RB - Ant F)

wm Keysight Spectrum Analyzer - Spurious Emissions.

RL

CORREC

IFGain:Low

SENSE:INT|

| ALTGN AUTO [10:07:49 PM1un 20, 2022

Center Freq: 2.615000000 GHz
—— 1rig: Free Run
#Atten: 26 dB

Radio Std: None

Radio Device: BTS

Ref 40.00 dBm

2 h')ﬂl GHz

4 |26250GHz |

[ el

Frequency

Center Freq
2615000000 GHz

Freq Offset
0Hz

STATUS

Plot 7-304. Upper ACP Plot (NR Band n38 - 10MHz CP-OFDM-QPSK — Full RB - Ant F)
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@ clement

LTE Band 30 - Ant F

Keysight Spectrum Analyzer - Swept SA
RL RF | 502 DC | CORREC | | SENSE:INT| ALIGN AUTO |UE:46:31 AM 04, 2022
#Avg Type: RMS

- Wi Trig: Free Run
PNO: Wide ~—»—
ﬁ IFGain:Low #Atten: 36 dB

Mkr1 2.304 975 GHz
-28.62 dBm

2.305000000 GHz

2.292500000 GHz

Stop Freq
2.317500000 GHz

CF Step
2.500000 MHz
Auto Man

Freq Offset

OHz
sl |
Scale Type

Center 2.30500 GHz Span 25.00 MHz |55 Lin

#Res BW 120 kHz #VBW 430 kHz Sweep 1.000 ms (1001 pts) |
IMSG

Plot 7-305. Lower Band Edge Plot (LTE Band 30 - 10MHz QPSK - Full RB - Ant F)

I_ Keysight Spectrum Analyzer - Swept SA
L RL | RF |500 DC | CORREC | | SENSE:INT| ALIGN AUTO | 08:46:38 AM Apr 04, 2022
#Avg Type: RMS

T Trig: Free Run
PNO: Wide ——
PASS IFGain:Low #Atten: 36 dB

Mkr1 2.299 904 GHz
-31.59 dBm

2296000000 GHz

2.288000000 GHz

Stop Freq
2.304000000 GHz

CF Step
1.600000 MHz
Auto Man

Freq Offset
0 Hz

|
Scale Type

Center 2.296000 GHz Span 16.00 MHz |5 Lin

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts |
IMSG

Plot 7-306. Extended Lower Band Edge Plot (LTE Band 30 - 10MHz QPSK - Full RB - Ant F)
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@ clement

Keysight Spectrum Analyzer - Swept SA
RL [ RF__[s0q DC |

CORREC SENSE:INT| ALIGN AUTO

#Avg Type: RMS

| 08:46:51 AM Apro4, 2022

Trig: Free Run
#Atten: 36 dB

PNO: Wide —»—

PASS IFGain:Low

10 dBidiv. - Ref 25.00 dBm
Log

i

2.315000000 GHz

2.302500000 GHz

Stop Freq
2.327500000 GHz

CF Step
2.500000 MHz

Auto Man

Freq Offset
0Hz

Scale Type

Lin

Center 2.31500 GHz Log

#Res BW 120 kHz

Span 25.00 MHz
#VBW 430 kHz

IMSG

Sweep 1.000 ms (1001 pts |

Plot 7-307. Upper Band Edge Plot (LTE Band 30 - 10MHz QPSK - Full RB - Ant F)

Keysight Spectrum Analyzer - Swept 5A
| RF Q DC |

I=
| CORREC

SENSE:INT| ALIGN AUTO

#Avg Type: RMS

|08:46:56 AM
TRA

PNO: Fast —»— T1rig: Free Run
IFGain:Low #Atten: 36 dB

2.336000000 GHz

2.307000000 GHz

Stop Freq
2.365000000 GHz

CF Step
5.800000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Center 2.33600 GHz Log Lin

Span 58.00 MHz

Sweep 1.000 ms {1001 pts) |

#Res BW 1.0 MHz #VBW 3.0 MHz

IMSG

Plot 7-308. Extended Upper Band Edge Plot (LTE Band 30 - 10MHz QPSK — Full RB - Ant F)
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@ clement

Keysight Spectrum Analyzer - Swept SA
RL | RF | 502 DC | CORREC | | SENSE:INT| ALIGN AUTO |U4:24:13 PM Aprol, 2022
#Avg Type: RMS

- Wi Trig: Free Run
PNO: Wide —*— ]
ﬁ IFGain:Low #Atten: 36 dB

Mkr1 2.305 000 0 GHz
-25.378 dBm

2.305000000 GHz

2298750000 GHz

Stop Freq
2.311250000 GHz

CF Step
1.250000 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 2.305000 GHz p Log Lin

#Res BW 62 kHz #/BW 220 kHz Sweep 1400 ms (1001 pts |
IMSG

Plot 7-309. Lower Band Edge Plot (LTE Band 30 - 5MHz QPSK - Full RB - Ant F)

Keysight Spectrum Analyzer - Swept 5A
RL RF Q DC [ CORREC | | SENSE:INT| ALIGN AUTO [04:24:23PM
#Avg Type: RMS TRAI

mT Trig: Free Run
PNO: Wide ——
PASS IFGain:LIm?v #Atten: 36 dB . \

Mkr1 2.304 000 GH
10 gB!div Ref 15.00 dBm -14.28 dBm

.

2.296000000 GHz

2.288000000 GHz

Stop Freq
2.304000000 GHz

CF Step
1.600000 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.296000 GHz Span 16.00 MHz |5 Lin

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts) |
IMSG

Plot 7-310. Extended Lower Band Edge Plot (LTE Band 30 - 5MHz QPSK - Full RB - Ant F)
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@ clement

Keysight Spectrum Analyzer - Swept SA
RL | RF | 502 DC | CORREC | | SENSE:INT| ALIGN AUTO |U4:26:IU PM Aprol, 2022
#Avg Type: RMS

- Wi Trig: Free Run
PNO: Wide —*— ]
ﬁ IFGain:Low #Atten: 36 dB

Mkr1 2.315 025 0 GHz
1L%gB!div Ref 25.00 dBm -28.43 dBm

i

2.315000000 GHz

2.308750000 GHz

Stop Freq
2.321250000 GHz

CF Step
1.250000 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 2.315000 GHz p Log Lin

#Res BW 62 kHz #/BW 220 kHz Sweep 1400 ms (1001 pts |
IMSG

Plot 7-311. Upper Band Edge Plot (LTE Band 30 - 5MHz QPSK — Full RB - Ant F)

I_ Keysight Spectrum Analyzer - Swept 5A
| | RF Q DC [ CORREC | | SENSE:INT| ALIGN AUTO |09:06:05 AM
#Avg Type: RMS TRAI

PNO: Fast —»— T1rig: Free Run
IFGain:Low #Atten: 36 dB ¢ ¥

Mkr1 2.320 050 GH
-30.27 dBm

2.336000000 GHz

2.307000000 GHz

Stop Freq
2.365000000 GHz

CF Step
5.800000 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.33600 GHz Span 58.00 MHz |5 Lin

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts) |
IMSG

Plot 7-312. Extended Upper Band Edge Plot (LTE Band 30 - 5MHz QPSK - Full RB - Ant F)
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@ clement

LTEBand 7 - Ant F

| Keysight Spectrum Anslyzer - Spurious Emissions
RL RF 50Q DC CORREC [ SENSE:INT] | ALIGN AUTO  [09:28:31 PM Apro1, 2022
Center Freq: 2.500000000 GHz Radio Std: None Frequency
»— 1rig: Free Run
IFGain:Low #Atten: 36 dB Radic Device: BTS

Center Freq
2500000000 GHz

StartFreq | StopFreq |RBW | Frequency

IMSG STATUS

Plot 7-313. Lower ACP Plot (LTE Band 7 - 20MHz QPSK - Full RB - Ant F)

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL RF 500 DC CORREC [ SENSE:INT] [ ALIGN AUTO  [09:38:09 PM Apr01, 2022

Center Freq: 2.570000000 GHz Radic Std: Nene

—— 1rig: Free Run

#Atten: 36 dB

Frequency

IFGain:Low Radio Device: BTS

Center Freq
2570000000 GHz

CF Step
5.000000 MHz
Man

pur | Range | Start Freq | Stop Freq | RBW | Frequency |Amp ude

Freq Offset
0 Hz

2
2

—

IMSG STATUS

Plot 7-314. Upper ACP Plot (LTE Band 7 - 20MHz QPSK - Full RB - Ant F)
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@ clement

| Keysiaht Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT] [ ALIGN AUTO  [10:07:35 PM Apri1, 2022
Center Freq: 2.500000000 GHz Radic Std: None
. 1rig: Free Run
IEGain:Low #Atten: 36 dB Radio Device: BTS

Frequency

Ref 40.00 dBm

CenterFreq
2500000000 GHz

p
2.5

{1001 |
25250 Grz_[2400kriz |2

STATUS

Plot 7-315. Lower ACP Plot (LTE Band 7 - 15MHz QPSK - Full RB - Ant F)

I_ Keysight Spectrum Analyzer - Spurious Emissions
RL 50 Q CORREC [ SENSE:INT] | ALIGN AUTO  [10:10:11 PM Apr01, 2022
Center Freq: 2.570000000 GHz Radic Std: Nene
—— 1rig: Free Run
IFGain:Low #Atten: 36 dB Radio Device: BTS

Frequency

Center Freq
2570000000 GHz

pur | Range | StartFreq | Stop Freq | RBW | Frequency |Amp ude

0 Hz

IMSG STATUS

Plot 7-316. Upper ACP Plot (LTE Band 7 - 15MHz QPSK — Full RB - Ant F)
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@ clement

| Keysiaht Spectrum Analyzer - Spurious Emissions

CORREC

IFGain:Low

| SENSE:INT] [ ALIGN AUTO  [10:29:52 PM Apri1, 2022

Center Freq: 2.500000000 GHz Radic Std: None
. 1rig: Free Run
#Atten: 36 dB Radio Device: BTS

Ref 40.00 dBm

STATUS

Frequency

CenterFreq
2500000000 GHz

Plot 7-317. Lower ACP Plot (LTE Band 7 - 10MHz QPSK - Full RB - Ant F)

I_ Keysight Spectrum Analyzer - Spuricus Emissions

CORREC

IFGain:Low

SENSE:INT|

| ALIGN AUTO  [10:30:51 PM Apro1, 2022

Center Freq: 2.570000000 GHz Radic Std: Nene
—— 1rig: Free Run
#Atten: 36 dB Radic Device: BTS

Frequency

Center Freq
2570000000 GHz

pur | Range | StartFreq | Stop Freq | RBW | Frequency

Freq Offset
0 Hz

STATUS

Plot 7-318. Upper ACP Plot (LTE Band 7 - 10MHz QPSK — Full RB - Ant F)
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@ clement

| Keysiaht Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT] [ ALIGN AUTO  [10:39:04 PM Apri1, 2022
Center Freq: 2.500000000 GHz Radio Std: None Frequency
. 1rig: Free Run
IEGain:Low #Atten: 36 dB Radio Device: BTS

Ref 40.00 dBm

CenterFreq
2500000000 GHz

pur | Range | StartFreq | Stoj Freq GG

STATUS

Plot 7-319. Lower ACP Plot (LTE Band 7 - 5MHz QPSK - Full RB - Ant F)

I_ Keysight Spectrum Analyzer - Spurious Emissions
RL 50 Q CORREC [ SENSE:INT] | ALIGN AUTO  [10:39:30 PM Apr01, 2022
Center Freq: 2.570000000 GHz Radic Std: Nene
—— 1rig: Free Run
IFGain:Low #Atten: 36 dB Radio Device: BTS

Frequency

Center Freq
2570000000 GHz

pur | Range | StartFreq | Stop Freq | RBW | Frequency

Freq Offset
0 Hz

IMSG STATUS

Plot 7-320. Upper ACP Plot (LTE Band 7 - 5MHz QPSK — Full RB - Ant F)
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@ element

LTE Band 41(PC2) - Ant F

Spectrum Analyzer 1 +
Spurious Emissions
KEYSIGHT !nput RF Input Z: 50 Q Atten: 26 dB Trig: Free Run Center Freq: 2 506000000 GHz
RL > Coupling: DC Corr CCorr Gate: LO Radio Std: None
Align: Auto Freq Ref: Int (5) IF Gain: Low
NFE: Off

Meas
Standard
3 All Range Graph landar

Scale/Div 10.0 dB Ref Value 40.00 dBm i Advanced

Average Mode

Repeat Y| Global
Meas Type

Full

1
Range
4
Start 2.471 GHz Stop 2.521 GHz [ - Report Mod
Al Ra”ge Table
Measure Trace Trace 1
Trace Type Trace Average (Active) < Range Settings
Spur Range StartFreq  Stop Freq RBW Frequency Amplitude ALimit < Meas Setup

24710 GHz_2.4905 GHz _1.000 MHz _2.490110000 GHz _-34.85 dBm -9.850 dB AT T2
2.4905 GHz 2.4950 GHz | 1.000 MHz 2.494572500 GHz | -32.29 dBm -19.29 dB

24950 GHz 2.4960 GHz 430.0 kHz 2495896667 GHz -33.61 dBm 0.61 dB Auto Couple
24960 GHz 25210 GHz 430.0 kHz 2509916667 GHz | 6.214 dBm -18.79dB
Apr 11,2022 =

2‘) (s - ? 10:47:11 PM
Plot 7-321. Lower ACP Plot (LTE Band 41(PC2) - 20MHz QPSK - Full RB - Ant F)

| Keysight Spectrum Anslyzer - Spurious Emissions B
RL RF 50Q DC CORREC [ SENSE:INT] | ALIGN AUTO  [07:24:23PMJun 19,2022
Center Freq: 2.680000000 GHz Radie Std: Nene Frequency
Gate: LO w— Trig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

Center Freq
2680000000 GHz

26950 GHz_|1.000 MHz
27108 GHz _[1.000 MHz
27108 GHz |27150 GHz 000

IMSG STATUS

Plot 7-322. Upper ACP Plot (LTE Band 41(PC2) - 20MHz QPSK — Full RB - Ant F)
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element

Spectrum Analyzer 1
Spurious Emissions
KEYSIGHT |nput RF
L Coupling: DC
Align: Auto

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)
NFE: Off

3 All Range Graph
Scale/Div 10.0 dB

Start 2,477 GHz
4 All Range Table

Stop Freq
2.4905 GHz
2.4950 GHz
2.4960 GHz
2.5148 GHz

Spur Range Start Freq

24773 GHz
2.4905 GHz
2.4950 GHz

2.4960 GHz

el [eEe

Spectrum Analyzer 1
Spurious Emissions

KEYSIGHT '[fP“t"_RF e
Coupling:
L i Align: Auto

l+

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)
NFE: Off

3 All Range Graph
Scale/Div 10.0 dB

Start 2,671 GHz
4 All Range Table

Stop Freq
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.7054 GHz
2.7088 GHz

Spur Range Start Freq

26713 GHz
2.6900 GHz
2.6910 GHz
2.6950 GHz

2.7054 GHz

Apr 11, 2022
H g‘) (‘ - ? 11":;)6:45F’M

Atten: 26 dB

Trig: Free Run
Gate: LO
IF Gain: Low

Center Freq: 2.503500000 GHz
Radio Std: None

Ref Value 40.00 dBm

Stop 2.515 GHz

Trace 1
Trace Average (Active)
ALimit
-1.253 dB
-10.89 dB
-12.23dB
-18.31 dB

Measure Trace
Trace Type

Frequency
2.490323333 GHz
2494730000 GHz
2.495648333 GHz
2.503531250 GHz

RBW
1.060 MHz
1.000 MHz
300.0 kHz
300.0 kHz

Amplitude

-26.25 dBm
-23.89 dBm
-25.23 dBm
6.686 dBm

Plot 7-323. Lower ACP Plot (LTE Band 41(PC2) - 15MHz QPSK - Full RB - Ant F)

Atten: 26 dB Trig: Free Run
Gate: LO

IF Gain: Low

Center Freq: 2.682500000 GHz
Radio Std: None

Ref Value 40.00 dBm

Stop 2.709 GHz

Trace 1
Trace Average (Active)
ALimit
-18.03 dB
-14.85 dB
-13.46dB
-12.59 dB
-11.24 dB

Measure Trace
Trace Type

Frequency
2688781250 GHz
2690638333 GHz
2.691020000 GHz
2.695520000 GHz
2.705601000 GHz

RBW
300.0 kHz
300.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz

Amplitude

6.970 dBm
-24.85 dBm
-23.45 dBm
-25.59 dBm
-36.24 dBm

Plot 7-324. Upper ACP Plot (LTE Band 41(PC2) - 15MHz QPSK - Full RB - Ant F)

Lo

Meas Setup

Meas
Standard

Advanced

Global

Spur Report Mod:
Minimum Marg \d

< Range Settings

< Meas Setup
mmary Table

Auto Couple

Frequency

Center Frequency
2.682500000 GHz

Settings

CF Step
3.750000 MHz

Auto
Man

Freq Offset
0 Hz
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element

Spectrum Analyzer 1
Spurious Emissions

KEYSIGHT '[fP“t"_RF e
Coupling:
L i Align: Auto

NFE
3 All Range Graph
Scale/Div 10.0 dB

Start 2,484 GHz
4 All Range Table

Spur Range Start Freq

2.4835 GHz
2.4905 GHz
2.4950 GHz

2.4960 GHz

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)

Atten: 26 dB Trig: Free Run
Gate: LO
IF Gain: Low

Off

Ref Value 40.00 dBm

Measure Trace

Trace Type

Frequency
2.490126667 GHz
2.494940000 GHz
2.495918333 GHz
2.503395833 GHz

RBW
1.060 MHz
1.000 MHz
200.0 kHz
200.0 kHz

Stop Freq
2.4905 GHz
2.4950 GHz
2.4960 GHz
2.5085 GHz

M ? s

Spectrum Analyzer 1
Spurious Emissions

KEYSIGHT '[fP“t"_RF e
Coupling:
L i Align: Auto

l+

NFE
3 All Range Graph
Scale/Div 10.0 dB

Start 2,678 GHz
4 All Range Table

Spur Range Start Freq

26775 GHz
2.6900 GHz
2.6910 GHz
2.6950 GHz

2.7000 GHz

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)

Plot 7-325. Lower ACP Plot (LTE Band 41(PC2) - 10MHz QPSK - Full RB - Ant F)

Atten: 26 dB Trig: Free Run
Gate: LO
IF Gain: Low

Off

Ref Value 40.00 dBm

Measure Trace

Trace Type

Frequency
2687083333 GHz
2690368333 GHz
2.691133333 GHz
2.695008333 GHz
2.701875000 GHz

RBW
200.0 kHz
200.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz

Stop Freq
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.7000 GHz
2.7025 GHz

T M ? e

Plot 7-326. Upper ACP Plot (LTE Band 41(PC2) - 10MHz QPSK - Full RB - Ant F)

Lo

Center Frequency
2.501000000 GHz

CF Step
2.500000 MHz

Frequency

Center Freq: 2.501000000 GHz

Radio Std: None Settings

Auto
Man

Freq Offset
0 Hz

Stop 2.509 GHz

Trace 1
Trace Average (Active)
ALimit
-4.441 dB
-6.835 dB
-12.43dB
-17.92 dB

Amplitude

-29.44 dBm
-19.83 dBm
-25.43 dBm
7.082 dBm

Frequency

Lo

Center Frequency
2.685000000 GHz
CF Step

2.500000 MHz

Auto
Man

Freq Offset
0 Hz

Center Freq: 2.685000000 GHz

Radio Std: None Settings

Stop 2.703 GHz

Trace 1
Trace Average (Active)
ALimit
-17.44 dB
-14.80 dB
-11.44 dB
-14.04 dB
-11.77 dB

Amplitude

7.559 dBm
-24.80 dBm
-21.44 dBm
-27.04 dBm
-36.77 dBm
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element

Spectrum Analyzer 1
Spurious Emissions

RL >

3 All Range Graph
Scale/Div 10.0 dB

Start 2,485 GHz
4 All Range Table

Spur

9l ?

Spectrum Analyzer 1
Spurious Emissions

RL >

3 All Range Graph
Scale/Div 10.0 dB

Start 2,679 GHz
4 All Range Table

Spur

[~ [?

Plot 7-328. Upper ACP Plot (LTE Band 41(PC2) - 5MHz QPSK - Full RB - Ant F)

KEYSIGHT !nput RF
Coupling: DC
Align: Auto

Range

KEYSIGHT !nput RF
Coupling: DC
Align: Auto

Range

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)
NFE: Off

Atten: 36 dB Trig: Free Run
Gate: LO

IF Gain: Low

Ref Value 40.00 dBm

Center Freq: 2.498500000 GHz
Radio Std: None

Measure Trace

Trace Type

Frequency
2.489980000 GHz
2.495000000 GHz
2.495693333 GHz
2497130833 GHz

RBW
1.060 MHz
1.000 MHz

110.0 kHz
110.0 kHz

Start Freq
2.4845 GHz
2.4905 GHz
2.4950 GHz
2.4960 GHz

Stop Freq
2.4905 GHz
2.4950 GHz
2.4960 GHz
2.5075 GHz

f, Apr 11, 2022
11:14:23 PM

l+

Input Z: 50 O
GCorr CCorr
Freq Ref: Int (S)
NFE: Off

Atten: 36 dB Trig: Free Run
Gate: LO

IF Gain: Low

Ref Value 40.00 dBm

Amplitude

-37.52 dBm
-21.51 dBm
-20.97 dBm
8.152 dBm

Center Freq: 2.687500000 GHz
Radio Std: None

Measure Trace

Trace Type

Frequency
2688275000 GHz
2.690000000 GHz
2.691000000 GHz
2.695991667 GHz
2.696302500 GHz

RBW
110.0 kHz
110.0 kHz

1.000 MHz
1.000 MHz
1.000 MHz

Start Freq
2.6785 GHz
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.6960 GHz

Stop Freq
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.6960 GHz
2.7015 GHz

7 | Apr 11,2022
11:17:14 PM

Amplitude
8.504 dBm
-11.35 dBm
-22.26 dBm
-34.08 dBm
-34.31 dBm

Lo

Center Frequency
2.498500000 GHz

CF Step
1.250000 MHz

Frequency

Settings

Auto
Man

Freq Offset
0 Hz

Stop 2.508 GHz

Trace 1
Trace Average (Active)
ALimit
-12.52 dB
8.511 dB
65 dB
-16.85 dB

Center Frequency Settings
2.687500000 GHz
CF Step

1.250000 MHz

Auto
Man

Freq Offset
0 Hz

Stop 2.702 GHz

Trace 1
Trace Average (Active)
ALimit
-16.50 dB
-1.349dB
-12.26 dB
-21.08 dB
-9.310dB
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@ clement

NR Band n30 - Ant F

SA
DC | CORREC | | SENSE:INT] ALIGN AUTO  [11:51:03 PM Apr07, 2022
#Avg Type: RMS 4

| Keysight Spectrum Anaiyzer - Swept
Ts0Q

RL RF

T Trig: Free Run
PNO: Wide ——
PASS IFGain:Low #Atten: 36 dB

Mkr1 2.304 98 GHz

10 dBidiv Ref 25.00 dBm -27.37 dBm
™1 T T T T

CenterFreq

2.305000000 GHz

StartFreq
2.295000000 GHz

Stop Freq
2.315000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.30500 GHz Span 20.00 MHz |5 Lin

#Res BW 120 kHz #VBW 430 kHz Sweep 1.000 ms (1001 pts
E STATUS

Plot 7-329. Lower Band Edge Plot (NR Band n30 - 10MHz CP-OFDM-QPSK - Full RB - Ant F)

Keysight Spectrum Analyzer - Swept SA = =R
RL | RE [50Q DC | CORREC | [ SENSE:INT] ALIGN AUTO _ [11:51:36 PM Apr
#Avg Type: RMS

T Trig: Free Run
PNO: Wide ——
PASS IFGain:Low #Atten: 28 dB

Mkr1 2.304 000 GHz
-19.60 dBm

Center Freq
2296000000 GHz

StartFreq
2.288000000 GHz

Stop Freq
2.304000000 GHz

CF Step
1.600000 MHz
Auto Man

Freq Offset
0 Hz

|
Scale Type

Center 2.296000 GHz Span 16.00 MHz |5 Lin

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts) |
IMSG

Plot 7-330. Extended Lower Band Edge Plot (NR Band n30 - 10MHz CP-OFDM-QPSK - Full RB - Ant F)
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element

Keysight Spectrum Analyzer - Swept SA
RL | RF | 502 DC | CORREC | | SENSE:INT| ALIGN AUTO |11:52:47 PM Apro7, 2022
#Avg Type: RMS

- Wi Trig: Free Run
PNO: Wide —*— ]
ﬁ IFGain:Low #Atten: 36 dB

Mkr1 2.315 02 GHz
-29.32 dBm

2.315000000 GHz

2.305000000 GHz

Stop Freq
2.325000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 2.31500 GHz Span 20.00 MHz |5 Lin

#Res BW 120 kHz #VBW 430 kHz Sweep 1.000 ms (1001 pts |
IMSG

Plot 7-331. Upper Band Edge Plot (NR Band n30 - 10MHz CP-OFDM-QPSK - Full RB - Ant F)

I_ Keysight Spectrum Analyzer - Swept 5A
| | RF Q DC [ CORREC | | SENSE:INT| ALIGN AUTO [11:53:29PM
#Avg Type: RMS TRAI

PNO: Fast —»— T1rig: Free Run
IFGain:Low #Atten: 28 dB

Mkr1 2.324 110 GH
-42.65 dBm

2.336000000 GHz

2.307000000 GHz

Stop Freq
2.365000000 GHz

CF Step
5.800000 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 2.33600 GHz Span 58.00 MHz |5 Lin

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts) |
IMSG

Plot 7-332. Extended Upper Band Edge Plot (NR Band n30 - 10MHz CP-OFDM-QPSK — Full RB - Ant F)
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@ clement

Keysight Spectrum Analyzer - Swept SA
RL | RF | 502 DC | CORREC | | SENSE:INT| ALIGN AUTO |12:1E|:55AM Aprog, 2022
#Avg Type: RMS

- Wi Trig: Free Run
PNO: Wide —*— ]
ﬁ IFGain:Low #Atten: 36 dB

Mkr1 2.304 987 5 GHz
-23.91 dBm

2.305000000 GHz

2298750000 GHz

Stop Freq
2.311250000 GHz

CF Step
1.250000 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 2.305000 GHz Span Log Lin

#Res BW 62 kHz #/BW 220 kHz Sweep 1400 ms (1001 pts
E STATUS

Plot 7-333. Lower Band Edge Plot (NR Band n30 - 5MHz CP-OFDM-QPSK — Full RB - Ant F)

I_ Keysight Spectrum Analyzer - Swept 5A
| RL RF Q DC [ CORREC | | SENSE:INT| ALIGN AUTO [12:11:28 AM
#Avg Type: RMS TRAI

mT Trig: Free Run
PNO: Wide ——
PASS IFGain:LIm?v #Atten: 28 dB . \

Mkr1 2.304 000 GH
10 gB!div Ref 15.00 dBm -14.589 dBm

i

2.296000000 GHz

2.288000000 GHz

CF Step
1.600000 MHz
Auto Man

— (|
Freq Offset

Stop Freq
2.304000000 GHz
I

Scale Type

|

Center 2.296000 GHz Span 16.00 MHz |5 Lin

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts) |
IMSG

Plot 7-334. Extended Lower Band Edge Plot (NR Band n30 - 5MHz CP-OFDM-QPSK - Full RB - Ant F)
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@ clement

|_ Keysight Spectrum Analyzer - Swept SA
RL [ RF__ [50Q DC | CORREC | [ SENSE:INT] ALIGN AUTO __ [12:15:11 AM Apr (8, 2022
#Avg Type: RMS

- Wi Trig: Free Run
PNO: Wide —*— ]
ﬁ IFGain:Low #Atten: 36 dB

Mkr1 2.315 037 5 GHz
1Lo dBidiv  Ref 25.00 dBm -23.73 dBm

2.315000000 GHz

2.308750000 GHz

Stop Freq
2.321250000 GHz

CF Step
1.250000 MHz
Auto Man

Freq Offset

0Hz
||
Scale Type

Center 2.315000 GHz p Log Lin

#Res BW 62 kHz #/BW 220 kHz Sweep 1400 ms (1001 pts |

Plot 7-335. Upper Band Edge Plot (NR Band n30 - 5MHz CP-OFDM-QPSK - Full RB - Ant F)

I_ Keysight Spectrum Analyzer - Swept 5A
RL | RF | Q DC [ CORREC | | SENSE:INT| ALIGN AUTO [12:15:19 AM
#Avg Type: RMS TRAI

PNO: Fast —»— T1rig: Free Run
IFGain:Low #Atten: 28 dB

Mkr1 2.320 688 GHz
-37.03 dBm

2.336000000 GHz

2.307000000 GHz

Stop Freq
2.365000000 GHz

CF Step
5.800000 MHz
Auto Man

|
Freq Offset

0Hz
|
Scale Type

Center 2.33600 GHz Span 58.00 MHz |5 Lin

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts) |

Plot 7-336. Extended Upper Band Edge Plot (NR Band n30 - 5MHz CP-OFDM-QPSK - Full RB - Ant F)
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@ clement

NR Band n7 — Ant F

| Keysight Spectrum Anslyzer - Spurious Emissions
RL RF 50Q DC CORREC [ SENSE:INT] | ALIGN AUTO  [04:17:11 PM Apr08, 2022
Center Freq: 2.500000000 GHz Radic Std: Nene
»— 1rig: Free Run
IFGain:Low #Atten: 36 dB Radic Device: BTS

Frequency

Center Freq
2500000000 GHz

StartFreq | Stop Freq |RBW | Frequency

IMSG STATUS

Plot 7-337. Lower Band Edge Plot (NR Band n7 - 40MHz CP-OFDM-QPSK — Full RB - Ant F)

I_ Keysight Spectrum Analyzer - Spurious Emissions = =R
RL RF 500 DC CORREC [ SENSE:INT] [ ALIGN AUTO  [04:19:31 PM Apr08, 2022

Center Freq: 2.570000000 GHz Radic Std: Nene

—— 1rig: Free Run

#Atten: 36 dB

Frequency

IFGain:Low Radio Device: BTS

CF Step
10 000000 MHz
Man

pur | Range | Start Freq | Stop Freq | RBW | Frequency |Amp ude

-

IMSG STATUS

Plot 7-338. Upper Band Edge Plot (NR Band n7 - 40MHz CP-OFDM-QPSK - Full RB - Ant F)
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@ clement

| Keysiaht Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT]

\
Center Freq: 2.500000000 GHz
. 1rig: Free Run
IFGain:Low #Atten: 36 dB

ALIGN AUTO | 04:45:04 PM Apra8, 2022
Radio Std: None Frequency

Radio Device: BTS

Ref 40.00 dBm
CenterFreq

2500000000 GHz

STATUS
Plot 7-339. Lower Band Edge Plot (NR Band n7 - 30MHz CP-OFDM-QPSK — Full RB - Ant F)
(o[ & ]

ALIGN AUTO | 04:46:04 PM Aprig, 2022 g
Radio Std: None requency

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL CORREC

[ SENSE:INT]
Center Freq: 2.570000000 GHz
—— 1rig: Free Run
#Atten: 36 dB

IFGain:Low Radio Device: BTS

pur | Range | Start Freq | Stop Freq | RBW | Frequency |Amp ude

STATUS

Plot 7-340. Upper Band Edge Plot (NR Band n7 - 30MHz CP-OFDM-QPSK - Full RB - Ant F)
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@ clement

| Keysiaht Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT]

\
Center Freq: 2.500000000 GHz
. 1rig: Free Run
IFGain:Low #Atten: 36 dB

ALIGN AUTO |E|5:U4:35 PM Apriog, 2022
Radio Std: None Frequency

Radio Device: BTS

Ref 40.00 dBm
CenterFreq

2500000000 GHz

STATUS
Plot 7-341. Lower Band Edge Plot (NR Band n7 - 25MHz CP-OFDM-QPSK — Full RB - Ant F)
(o[ & ]

ALIGN AUTO | 05:06:12 PM Aprig, 2022 g
Radio Std: None requency

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL CORREC

[ SENSE:INT]
Center Freq: 2.570000000 GHz
—— 1rig: Free Run
#Atten: 36 dB

IFGain:Low Radio Device: BTS

pur | Range | Start Freq | Stop Freq | RBW | Frequency

STATUS

Plot 7-342. Upper Band Edge Plot (NR Band n7 - 25MHz CP-OFDM-QPSK - Full RB - Ant F)

Approved by:
FCC ID: A3LSMF936U PART 27 MEASUREMENT REPORT .
Technical Manager
Test Report S/N: Test Dates: EUT Type:
Page 195 of 272
1M2204010046-05.A3L 4/1/2022 - 6/23/2022 Portable Handset
V3.0 1/6/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

| Keysiaht Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT]

\
Center Freq: 2.500000000 GHz
. 1rig: Free Run
IFGain:Low #Atten: 36 dB

ALIGN AUTO |E|5:34:53 PM Apriog, 2022
Radio Std: None Frequency

Radio Device: BTS

Ref 40.00 dBm
CenterFreq

2500000000 GHz

STATUS
Plot 7-343. Lower Band Edge Plot (NR Band n7 - 20MHz CP-OFDM-QPSK — Full RB - Ant F)
(o[ & ]

ALIGN AUTO  |05:36:33 PM Aprig, 2022 g
Radio Std: None requency

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL CORREC

[ SENSE:INT]
Center Freq: 2.570000000 GHz
—— 1rig: Free Run
#Atten: 36 dB

IFGain:Low Radio Device: BTS

pur | Range | Start Freq | Stop Freq | RBW | Frequency

g
4950dBm || 245098

STATUS

Plot 7-344. Upper Band Edge Plot (NR Band n7 - 20MHz CP-OFDM-QPSK - Full RB - Ant F)
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@ clement

| Keysiaht Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT]

\
Center Freq: 2.500000000 GHz
. 1rig: Free Run
IFGain:Low #Atten: 36 dB

ALIGN AUTO |E|5:52:BU PM Apriog, 2022
Radio Std: None Frequency

Radio Device: BTS

Ref 40.00 dBm
CenterFreq

2500000000 GHz

2ot |
TG

STATUS
Plot 7-345. Lower Band Edge Plot (NR Band n7 - 15MHz CP-OFDM-QPSK — Full RB - Ant F)
(o[ & ]

ALIGN AUTO | 05:54:56 PM Apri8, 2022 g
Radio Std: None requency

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL CORREC

[ SENSE:INT]
Center Freq: 2.570000000 GHz
—— 1rig: Free Run
#Atten: 36 dB

IFGain:Low Radio Device: BTS

pur | Range | StartFreq | Stop Freq | RBW | Frequency |Amp ude

STATUS

Plot 7-346. Upper Band Edge Plot (NR Band n7 - 15MHz CP-OFDM-QPSK - Full RB - Ant F)
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@ clement

| Keysiaht Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT]

\
Center Freq: 2.500000000 GHz
. 1rig: Free Run
IFGain:Low #Atten: 36 dB

ALIGN AUTO |UE:US:BU PM Apriog, 2022
Radio Std: None Frequency

Radio Device: BTS

Ref 40.00 dBm
CenterFreq

2500000000 GHz

STATUS
Plot 7-347. Lower Band Edge Plot (NR Band n7 - 10MHz CP-OFDM-QPSK — Full RB - Ant F)
(o[ & ]

ALIGN AUTO | 06:07:35 PM Aprig, 2022 g
Radio Std: None requency

I_ Keysight Spectrum Analyzer - Spuricus Emissions
RL CORREC

[ SENSE:INT]
Center Freq: 2.570000000 GHz
—— 1rig: Free Run
#Atten: 36 dB

IFGain:Low Radio Device: BTS

pur | Range | StartFreq | Stop Freq | RBW | Frequency |Amp ude

STATUS

Plot 7-348. Upper Band Edge Plot (NR Band n7 - 10MHz CP-OFDM-QPSK - Full RB - Ant F)
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element

| Keysiaht Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT] [ ALIGN AUTO  [06:19:09 PM Apr08, 2022
Center Freq: 2.500000000 GHz Radio Std: None Frequency
. 1rig: Free Run
IEGain:Low #Atten: 36 dB Radio Device: BTS

CenterFreq
2500000000 GHz

STATUS

Plot 7-349. Lower Band Edge Plot (NR Band n7 - 5MHz CP-OFDM-QPSK - Full RB - Ant F)

I_ Keysight Spectrum Analyzer - Spurious Emissions = ==
RL 50 Q CORREC [ SENSE:INT] | ALIGN AUTO  [06:20:27 PM Apr08, 2022
Center Freq: 2.570000000 GHz Radic Std: Nene
—— 1rig: Free Run
IFGain:Low #Atten: 36 dB Radio Device: BTS

Frequency

Center Freq
2570000000 GHz

pur | Range | Start Freq | Stop Freq | RBW

Freq Offset
0 Hz

IMSG STATUS

Plot 7-350. Upper Band Edge Plot (NR Band n7 - SMHz CP-OFDM-QPSK — Full RB - Ant F)
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@ element

NR Band n41 - Ant B

Spectrum Analyzer 1
Spurious Emissions
KEYSIGHT |nput RF
RL Coupling: DC
Align: Auto

+

3 All Range Graph
Scale/Div 10.0 dB

Start 2.371 GHz
4 All Range Table

Spur Range

RISk

Spectrum Analyzer 1
Spurious Emissions

KEYSIGHT [nput RF

Coupling: DC
L Align: Auto

+

3 All Range Graph
Scale/Div 10.0 dB

Start 2.565 GHz
4 All Range Table

Spur Range

RS &l ?

Start Freq
2.3710 GHz
2.4905 GHz
24950 GHz
2.4960 GHz

Start Freq
2.5650 GHz
2.6900 GHz
26910 GHz
26950 GHz
2.7900 GHz

Input Z: 50 Q Atten: 32 dB
Corr CCorr
Freq Ref: Int (5)

NFE: Off

Trig: Free Run
Gate: Off
IF Gain: Low

Ref Value 30.00 dBm

Measure Trace

Trace Type

Frequency
2488993097 GHz
2.492120000 GHz
2.496000000 GHz
2.552726908 GHz

RBW
1.000 MRz
1.000 MHZ
1.000 MHz
1.000 MHz

Stop Freq
2.4905 GHz
2.4950 GHz
2.4960 GHz
2.6210 GHz

Apr 19, 2022
7:15:51 AM

Input Z: 50 Q Atten: 32 dB
Corr CCorr
Freq Ref: Int (5)

NFE: Off

Trig: Free Run
Gate: Off
IF Gain: Low

Ref Value 30.00 dBm

Measure Trace

Trace Type

Frequency
2.625240964 GHz
2.690000000 GHz
2693680000 GHz
2695000000 GHz
2.791250000 GHz

RBW
1.000 MRz
1.000 MHZ
1.000 MHz
1.000 MHz
1.000 MHz

Stop Freq
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.7900 GHz
2.8150 GHz

Apr 19, 2022
9:11:02 AM

Center Freq: 2.546000000 GHz
Radio Std: None

Stop 2.621 GHz

Trace 1

Trace Average (Active)

ALimit

-13.30 dB
-27.58 dB
-20.71 dB
-27.76 dB

Amplitude
38,30 dBm
40,58 dBm
-33.71 dBm
2761 dBm

Plot 7-351. Lower ACP Plot (NR Band n41 - 100MHz CP-OFDM-QPSK - Full RB - Ant B)

Center Freq: 2.640000000 GHz
Radio Std: None

Stop 2.815 GHz

Trace 1

Trace Average (Active)

ALimit

-29.35 dB
-23.81dB
-26.69 dB
-24.39 dB
-26.04 dB

Amplitude
-4.350 dBm
-33.81 dBm
-36.69 dBm
-37.39 dBm
-51.04 dBm

Plot 7-352. Upper ACP Plot (NR Band n41 - 100MHz CP-OFDM-QPSK - Full RB - Ant B)

Frequency

Lo

Center Frequency
2.546000000 GHz
CF Step
525.200000 MHz

Settings

Auto
Man

Freq Offset
0 Hz

Lo

Center Frequency
2.640000000 GHz
CF Step

544.000000 MHz

Auto
Man

Freq Offset
0 Hz

Frequency

Settings
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@ element

NR Band n41 - Ant E

Spectrum Analyzer 1
Spurious Emissions
KEYSIGHT |[[1put ‘RF e
Coupling:
L 2 Align: Auto

+

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (5)
NFE: Off

3 All Range Graph
Scale/Div 10.0 dB

Start 2.371 GHz
4 All Range Table

Spur Range Start Freq

2.3710 GHz
2.4905 GHz
2.4950 GHz

2.4960 GHz

Stop Freq
2.4905 GHz
2.4950 GHz
2.4960 GHz
2.6210 GHz

Spectrum Analyzer 1
Spurious Emissions
KEYSIGHT |nput RF
L Coupling: DC
Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (5)
NFE: Off

3 All Range Graph
Scale/Div 10.0 dB

Start 2.565 GHz
4 All Range Table

Spur Range Start Freq

2.5690 GHz
2.6900 GHz
26910 GHz
2.6950 GHz

2.7900 GHz

RS &l ?

Stop Freq
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.7900 GHz
2.8150 GHz

Apr 19, 2022
11:02:17 AM

Atten: 32 dB

Ref Value 30.00 dBm

Atten: 32 dB

Ref Value 30.00 dBm

Plot 7-354. Upper ACP Plot (NR Band n41 - 100MHz CP-OFDM-QPSK - Full RB — Ant E)

Lo

Center Frequency
2.546000000 GHz
CF Step
525.200000 MHz

Frequency

Trig: Free Run
Gate: Off
IF Gain: Low

Center Freq: 2.546000000 GHz

Radio Std: None Settings

Auto
Man

Freq Offset
0 Hz

Stop 2.621 GHz

Trace 1
Trace Average (Active)
ALimit
-9.053 dB
-19.54 dB
15.00 dB
-24.70 dB

Measure Trace
Trace Type

Frequency
2488993097 GHz
2.494235000 GHz
2.496000000 GHz
2.546200803 GHz

RBW
1.000 MRz
1.000 MHZ
1.000 MHz
1.000 MHz

Amplitude
34,05 dBm
-32,54 dBm
-28.00 dBm
0.302 dBm

Trig: Free Run
Gate: Off
IF Gain: Low

Center Freq: 2.640000000 GHz
Radio Std: None

CF Step
25.000000 MHz

Auto
Man

Freq Offset
0 Hz

Stop 2.815 GHz

Trace 1
Trace Average (Active)
ALimit
-27.04 dB
-24.49 dB
-34.75 dB
-32.75dB
-25.55 dB

Measure Trace
Trace Type

Frequency
2.595622490 GHz
2.690000000 GHz
2.691080000 GHz
2695000000 GHz
2.796000000 GHz

RBW
1.000 MRz
1.000 MHZ
1.000 MHz
1.000 MHz
1.000 MHz

Amplitude
-2.041 dBm
-34.49 dBm
-44.75 dBm
-45.75 dBm
-50.55 dBm
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NR Band n41 - Ant C

Spectrum Analyzer 1
Spurious Emissions
KEYSIGHT |nput RF
RL Coupling: DC
Align: Auto

+

3 All Range Graph
Scale/Div 10.0 dB

Start 2.371 GHz
4 All Range Table

Spur Range
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Spectrum Analyzer 1
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KEYSIGHT |nput RF
RL Coupling: DC
Align: Auto
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3 All Range Graph
Scale/Div 10.0 dB

Start 2.565 GHz
4 All Range Table

Spur Range

RS &l ?

Start Freq
2.3710 GHz
2.4905 GHz
24950 GHz
2.4960 GHz

Start Freq
2.5650 GHz
2.6900 GHz
26910 GHz
26950 GHz
2.7900 GHz

Input Z: 50 Q Atten: 32 dB
Corr CCorr
Freq Ref: Int (5)

NFE: Off

Trig: Free Run
Gate: LO
IF Gain: Low

Ref Value 30.00 dBm

Measure Trace

Trace Type

Frequency
2.490500000 GHz
2.493965000 GHz
2.496000000 GHz
2.515076305 GHz

RBW
1.000 MRz
1.000 MHZ
1.000 MHz
1.000 MHz

Stop Freq
2.4905 GHz
2.4950 GHz
2.4960 GHz
2.6210 GHz

May 17, 2022
4:54:22 AM

Input Z: 50 Q Atten: 32 dB
Corr CCorr
Freq Ref: Int (5)

NFE: Off

Trig: Free Run
Gate: LO
IF Gain: Low

Ref Value 30.00 dBm

Measure Trace

Trace Type

Frequency
2.594116466 GHZ
2.690000000 GHz
2693240000 GHz
2696005291 GHz
2.803500000 GHz

RBW
1.000 MRz
1.000 MHZ
1.000 MHz
1.000 MHz
1.000 MHz

Stop Freq
2.6900 GHz
2.6910 GHz
2.6950 GHz
2.7900 GHz
2.8150 GHz

May 17, 2022
5:00:22 AM

Center Freq: 2.546000000 GHz
Radio Std: None

Stop 2.621 GHz

Trace 1

Trace Average (Active)

ALimit

-16.61 dB
-27.82 dB
-23.42dB
-33.57 dB

Amplitude
41,67 dBm
0,82 dBm
-36.42 dBm
-8.568 dBm

Plot 7-355. Lower ACP Plot (NR Band n41 - 100MHz CP-OFDM-QPSK - Full RB — Ant C)

Center Freq: 2.640000000 GHz
Radio Std: None

Stop 2.815 GHz

Trace 1

Trace Average (Active)

ALimit

-30.60 dB
-25.12dB
-28.61 dB
-26.89 dB
-26.11dB

Amplitude
5.799 dBm
-35.12 dBm
-38.61 dBm
-39.89 dBm
51.11 dBm

Plot 7-356. Upper ACP Plot (NR Band n41 - 100MHz CP-OFDM-QPSK - Full RB — Ant C)
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7.6

Radiated Power (EIRP)

Test Overview

Equivalent Isotropic Radiated Power (EIRP) measurements are performed using the substitution method
described in ANSI C63.26-2015 with the EUT transmitting into an integral antenna. Measurements are performed
using vertically and horizontally polarized broadband horn antennas. All measurements are performed as RMS
average measurements while the EUT is operating at maximum power, and at the appropriate frequencies.

Test Procedures Used

ANSI C63.26-2015 — Section 5.2.4.4

Test Settings

1.

9.

Radiated power measurements are performed using the signal analyzer’'s “channel power’” measurement
capability for signals with continuous operation. For signals with burst transmission, the signal analyzer's
“time domain power” measurement capability is used

RBW = 1 — 5% of the expected OBW, not to exceed 1MHz

VBW 2 3 x RBW

Span = 1.5 times the OBW

No. of sweep points > 2 x span / RBW

Detector = RMS

Trigger is set to “free run” for signals with continuous operation with the sweep times set to “auto”. Trigger
is set to enable triggering only on full power bursts with the sweep time set less than or equal to the
transmission burst duration.

The integration bandwidth was roughly set equal to the measured OBW of the signal for signals with
continuous operation. For signals with burst transmission, the “gating” function was enabled to ensure
that measurements are performed during times in which the transmitter is operating at its maximum
power.

Trace mode = trace averaging (RMS) over 100 sweeps

10. The trace was allowed to stabilize.
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Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.

bore sight
anitenna mast

Tmto 4m

./ EUT
turntable

1.5m & styrofoam block

1N T

| 3m }

Figure 7-5. Radiated Test Setup >1GHz

Test Notes

1) The EUT was tested in three orthogonal planes and in all possible test configurations and positioning.
The worst-case emissions are reported with the EUT positioning, modulations, RB sizes and offsets, and
channel bandwidth configurations shown in the tables below.

2) This unit was tested with its standard battery.
3) For NR operation, all subcarrier spacings (SCS) and transmission schemes (e.g. CP-OFDM and DFT-s-

OFDM) were investigated to determine the worst-case configuration. All modes of operation were
investigated and the worst-case configuration results are reported in this section.
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Bandwidth Hod. Frequency |Ant. Pol. A:;f::'t’ T;":J:Ie Ant.Gain | RB Substitute EIRP EIRP |EIRP Limit | Margin
[MHz] HV] - [degree] | 9B | SizeiOffset | Level [4Bm] | [dBm] | [Watts] | [dBm] [dB]
QPSK 2310.0 v 151 265 10.37 1749 12.50 22.87 0.194 23.98 111
16-QAM 2310.0 v 151 265 10.37 1749 1193 2230 0.170 2398 168
QPSK 2307 5 v 151 265 10.36 1/24 12.59 22.95 0.197 23.93 1.03
QPSK 2310.0 v 151 265 10.37 1/12 12.59 22.96 0.193 23.98 1.02
QPSK 23125 v 151 265 10.36 1712 12.59 22.95 0.197 23.98 1.03
16-QAM 23075 v 151 265 10.36 170 1193 2230 0.170 2398 168
Opposite Pol 2310.0 H 105 199 10.55 170 12.00 22.55 0.180 23.98 1.43
Open 23100 H 142 212 1055 1/0 1175 2230 0.170 23.98 168
WCP 2310.0 v 246 299 10.37 1749 11.95 22.32 0171 23.93 1.66
Table 7-1. EIRP Data (LTE Band 30 — Ant B)
Bandwidth Hod. Frequency |Ant. Pol. A:;f::'t’ T;":J:Ie Ant.Gain | RB Substitute EIRP EIRP |EIRP Limit | Margin
[MHz] HV] - [degree] | 9B | SizeiOffset | Level [4Bm] | [dBm] | [Watts] | [dBm] [dB]
QPSK 2510.0 H 110 24 9.51 1799 13.67 23.18 0.208 33.01 -9.83
QPSK 2535.0 H 105 25 9.40 1799 14.56 23.96 0.249 33.01 9.05
QPSK 2560.0 H 110 343 9.43 1/50 13.82 23.25 0.211 33.01 9.76
16-QAM 2535.0 H 105 25 9.40 1799 13.46 22.36 0.193 33.01 1015
QPsK 2507.5 H 110 24 9.50 1/37 13.80 23.31 0.214 33.01 9.70
QPSK 2535.0 H 105 25 9.40 1737 14.52 23.93 0.247 33.01 9.08
QPSK 2562.5 H 110 343 9.43 1/74 13.88 23.30 0.214 33.01 .71
16-0AM 2535.0 H 105 25 9.40 1/37 13.17 22.57 0.181 33.01 10.44
QPSK 2505.0 H 110 24 9.50 1/25 13.90 23.40 0.219 33.01 9.61
QPsK 2535.0 H 105 25 9.40 1/49 1472 24.12 0.258 33.01 “8.89
QPsK 2565.0 H 110 348 9.42 170 14.02 23.44 0.221 33.01 957
16-QAM 2535.0 H 105 25 9.40 1/0 13.43 2283 0.192 33.01 1018
QPSK 25025 H 110 24 9.49 1/12 13.86 2335 0216 33.01 9.66
QPsK 2535.0 H 105 25 9.40 1/12 14.85 24.25 0.266 33.01 876
QPsK 25675 H 110 348 9.42 1/12 1418 2360 0.229 33.01 941
16-QAM 2535.0 H 105 25 9.40 1/24 13.52 2293 0.196 33.01 10.08
Opposite Pol 2535.0 v 118 268 9.40 1/99 13.29 22,69 0.186 33.01 10.32
Opposite Pol 2535.0 H 117 341 9.40 1/99 12.84 2224 0.168 33.01 1077
WCP 2535.0 v 271 244 9.40 1/99 12.74 2214 0.164 33.01 10.87
Table 7-2. EIRP Data (LTE Band 7 — Ant B)
Bandwidth Hod. Frequency |Ant. Pol. A:;f:':t’ 11‘;"“:‘:':? Ant.Gain | RB Substitute EIRP EIRP | EIRP Limit| Margin
[MHz] HV] fem] [degree) | [@B1 | SizeiOffset | Level [@Bm] | [dBm] | [Watts] | [dBm] [dB]
QPsK 2506.0 H 114 196 9.50 1/99 15.21 2471 0.296 33.01 830
QPsK 2593.0 H 108 191 9.49 1/50 16.20 25.69 0371 33.01 732
QPsK 2680.0 H 128 192 9.87 1/50 15.25 2512 0325 33.01 789
16-QAM 2593.0 H 108 191 9.49 1/0 15.54 25.03 0.319 33.01 7.98
QPSK 2503 5 H 114 196 950 1/0 15.72 2521 0332 33.01 7.80
QPsK 2593.0 H 108 191 9.49 1/37 15.00 2539 0.346 33.01 762
QPsK 26825 H 128 192 9.87 1/0 15.57 25.44 0.350 33.01 758
16-QAM 26825 H 128 192 9.87 1/0 15.36 2523 0.333 33.01 778
QPSK 2501.0 H 114 196 9.49 1/25 15.02 24.51 0.283 33.01 8.50
QPSK 2593.0 H 108 191 9.49 170 16.37 25.86 0.386 33.01 715
QPSK 2685.0 H 128 192 9.86 170 15.56 25.42 0.349 33.01 7.59
16-QAM 2593.0 H 108 191 9.49 170 16.10 25.59 0.362 33.01 7.42
QPsK 2493.5 H 114 196 9.49 1/12 15.90 25.39 0.346 33.01 7.62
QPSK 2593.0 H 108 191 9.49 1/12 15.64 25.14 0.326 33.01 7.38
QPSK 2687.5 H 128 192 9.86 170 1551 25.37 0.344 33.01 7.64
16-QAM 2498.5 H 114 196 9.49 1/12 15.87 25.36 0.343 33.01 7.65
Opposite Pol 2593.0 v 241 269 9.46 1/50 15.68 25.14 0.327 33.01 7.87
Open 2593.0 H 105 169 9.49 1/50 15.90 25.39 0.346 33.01 7.62
WCP 2593.0 H 160 186 9.49 1750 15.62 2511 0.324 33.01 7.90
Table 7-3. EIRP Data (LTE Band 41(PC2) — Ant B)
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Bandwidth Hod. Frequency |Ant. Pol. A:;f::'t’ T;":J:Ie Ant.Gain | RB Substitute EIRP EIRP |EIRP Limit | Margin
[MHz] HV] - [degree] | 9B | SizeiOffset | Level [4Bm] | [dBm] | [Watts] | [dBm] [dB]
QPSK 2506.0 H 123 182 9.50 1/50 14.57 24.07 0.255 33.01 -8.94
QPSK 2593.0 H 140 163 9.49 1/50 14.76 24.25 0.266 33.01 8.76
QPSK 2680.0 H 188 170 9.87 1799 14.90 24.77 0.300 33.01 8.24
16-QAM 2680.0 H 188 170 9.87 1/50 13.84 23.71 0.235 33.01 9.30
QPsK 2503.5 H 123 182 9.50 1/37 14.20 23.70 0.234 33.01 9.32
QPSK 2593.0 H 140 163 9.49 1737 14.17 23.66 0.232 33.01 9.35
QPSK 2682.5 H 188 170 9.87 1737 14.22 24.09 0.256 33.01 -8.92
16-0AM 2682.5 H 183 170 9.87 1/37 13.85 23.71 0.235 33.01 ~9.30
QPSK 2501.0 H 123 182 9.49 1/25 14.13 24.22 0.264 33.01 -8.79
QPsK 2593.0 H 140 168 9.49 1/25 14.64 24.13 0.259 33.01 888
QPsK 2685.0 H 188 170 9.8 1/25 14.76 24.62 0.290 33.01 839
16-QAM 2685.0 H 188 170 9.8 1/25 14.20 24.06 0.255 33.01 8.95
QPSK 24985 H 123 182 9.49 1/0 15.20 2469 0.294 33.01 832
QPsK 2593.0 H 140 168 9.49 170 15.00 24.49 0.281 33.01 852
QPsK 26875 H 188 170 9.8 170 15.07 24.93 0311 33.01 8.0
16-QAM 26875 H 188 170 9.8 1/12 14.04 23.89 0.245 33.01 9.12
Opposite Pol 2680.0 Y 118 289 951 1/99 14.06 2357 0228 33.01 944
Open 2680.0 H 152 176 9.87 1/50 14.74 2461 0.289 33.01 840
WCP 2680.0 H 150 180 9.87 1/50 12.23 2210 0.162 33.01 1091
Table 7-4. EIRP Data (LTE Band 41(PC3)/38 — Ant B)
Bandwidth Hod. Frequency |Ant. Pol. A:;f:':t’ 11‘;"“:‘:':? Ant.Gain | RB Substitute EIRP EIRP | EIRP Limit| Margin
[MHz] HV] fem] [degree) | [@B1 | SizeiOffset | Level [@Bm] | [dBm] | [Watts] | [dBm] [dB]
/2 BPSK 2310.0 v 214 271 10.37 1/38 1111 21.48 0.141 23.98 250
QPSK 2310.0 v 214 27 10.37 1/38 11.07 21.44 0.139 23.98 2.54
16-QAM 2310.0 v 214 271 10.37 1/38 9.82 2019 0.105 23.98 379
TH2 BPSK 2307.5 v 214 27 10.36 1/18 10.97 21.33 0.136 23.98 2.65
/2 BPSK 23100 v 214 271 10.37 1/12 11.03 2140 0138 2308 258
/2 BPSK 2312.5 v 214 271 10.36 1/18 10.89 21.25 0.133 23.98 2.73
QPSK 23075 v 214 27 10.36 1/18 11.41 21.77 0.150 23.98 2.21
QPsK 23100 v 214 271 10.37 1/6 1172 22.09 0.162 23.98 1.89
QPSK 23125 v 214 271 10.36 1/6 11.43 21.79 0.151 23.98 219
16-QAM 2310.0 v 214 271 10.37 1/12 10.26 2063 0116 2398 335
QPSK (CP-OFDM) 2310.0 v 214 271 10.37 1/38 9.94 20.31 0.107 23.98 3.67
BPSK (Opposite Pol.) |  2310.0 H 131 179 1055 1/38 10.08 2063 0116 23.98 335
BPSK (Open) 2310.0 H 146 165 10.55 1/38 9.92 20.47 0111 23.98 3.51
BPSK (WCP) 23100 H 213 245 10.37 1/38 9.85 2022 0.105 2398 376
Table 7-5. EIRP Data (NR Band n30 — Ant B)
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Bandwidth Hod. Frequency |Ant. Pol. A:;f::'t’ T;":J:Ie Ant.Gain | RB Substitute EIRP EIRP |EIRP Limit | Margin
[MHz] HV] - [degree] | 9B | SizelOffset | Level [dBm] | [dBm] | [Watts] | [dBm] [dB]
T2 BPSK 2520.0 H 117 201 9.45 17108 14.63 24.08 0.256 33.01 -8.93
/2 BPSK 2535.0 H 116 199 9.40 1754 1423 23.63 0231 33.01 938
/2 BPSK 2550.0 H 110 201 937 1/108 1443 23.80 0.240 33.01 921
QPSK 2520.0 H 117 201 9.45 17108 14.43 23.88 0.245 33.01 913
QPSK 2535.0 H 116 199 9.40 1754 1425 23.65 0232 33.01 936
QPSK 2550.0 H 110 201 9.37 17108 14.42 23.79 0.239 33.01 922
16-0AM 2520.0 H 117 201 9.45 1/108 1372 2317 0.208 33.01 984
TH2 BPSK 2515.0 H 117 201 9.48 1740 14.62 24.10 0.257 33.01 -8.91
/2 BPSK 2535.0 H 116 199 9.40 17119 14.08 23.48 0.223 33.01 953
/2 BPSK 2555.0 H 110 201 9.40 1/119 1435 23.75 0237 33.01 926
QPSK 2515.0 H 117 201 9.48 1780 14.40 23.88 0.244 33.01 913
QPSK 2535.0 H 116 199 9.40 1740 14.07 2347 0222 33.01 954
QPSK 2555.0 H 110 201 9.40 17119 14.40 23.80 0.240 33.01 921
16-0AM 2515.0 H 117 201 9.48 1/80 1353 2301 0.200 33.01 10.00
TH2 BPSK 25125 H 117 201 9.49 1133 1463 24.12 0.258 33.01 -8.89
/2 BPSK 2535.0 H 116 199 9.40 1/99 14.00 23.40 0.219 33.01 961
/2 BPSK 25575 H 110 201 9.42 1/99 14.26 2367 0233 33.01 934
QPSK 25125 H 117 201 9.49 1/66 14.28 23.77 0.238 33.01 924
QPSK 2535.0 H 116 199 9.40 1/99 14.00 23.40 0219 33.01 961
QPSK 25575 H 110 201 9.42 1/99 14.26 23.68 0.233 33.01 933
16-QAM 2512.5 H 17 201 9.49 1733 1347 2296 0.198 33.01 10.05
T2 BPSK 25100 H 117 201 951 1/79 14.40 23.91 0.246 33.01 910
/2 BPSK 2535.0 H 116 199 9.40 1/53 13.95 23.35 0217 33.01 ~9.66
/2 BPSK 2560.0 H 110 201 9.43 1/79 1436 2379 0.240 33.01 922
QPSK 2510.0 H 117 201 9.51 1/26 14.27 23.78 0.239 33.01 923
QPSK 2535.0 H 116 199 9.40 1/79 1372 2312 0.205 33.01 989
QPSK 2560.0 H 110 201 9.43 1/79 1418 23.61 0.229 33.01 9.40
16-QAM 2510.0 H 17 201 9.51 1/26 13.70 2321 0.210 33.01 9.80
T2 BPSK 25075 H 117 201 950 1739 1457 24.07 0.255 33.01 804
/2 BPSK 2535.0 H 116 199 9.40 1720 13.86 23.27 0.212 33.01 974
/2 BPSK 25625 H 110 201 9.43 1/58 1434 23.76 0238 33.01 925
QPSK 2507 5 H 117 201 9.50 1/58 14.30 23.80 0.240 33.01 921
QPSK 2535.0 H 116 199 9.40 1739 13.70 2310 0.204 33.01 991
QPSK 2562.5 H 110 201 9.43 1/58 14.27 23.70 0.234 33.01 931
16-QAM 25075 H 117 201 9.50 1/20 13.54 23.04 0.201 33.01 997
T2 BPSK 2505.0 H 117 201 950 1713 1464 24.14 0.260 33.01 887
/2 BPSK 2535.0 H 116 199 9.40 1738 13.83 23.23 0.210 33.01 978
/2 BPSK 2565.0 H 110 201 9.42 1738 1433 23.75 0237 33.01 926
QPSK 2505.0 H 117 201 9.50 1/26 14.38 23.88 0.244 33.01 913
QPSK 2535.0 H 116 199 9.40 1/26 13.68 23.08 0.203 33.01 993
QPSK 2565.0 H 110 201 9.42 1726 1427 23.69 0234 33.01 932
16-QAM 2505.0 H 117 201 9.50 1/13 13.56 23.06 0.202 33.01 9.95
T2 BPSK 25025 H 117 201 9.49 1718 1467 24.16 0.261 33.01 885
/2 BPSK 2535.0 H 116 199 9.40 1/18 13.88 23.28 0.213 33.01 973
/2 BPSK 25675 H 110 201 9.42 1712 1441 23.82 0241 33.01 919
QPSK 2502.5 H 117 201 9.49 1/6 14.32 23.81 0.240 33.01 9.20
QPsK 2535.0 H 116 199 9.40 1718 13.75 23.16 0.207 33.01 -0.86
QPSK 25675 H 110 201 9.42 1712 1438 23.79 0.240 33.01 922
16-QAM 2502.5 H 17 201 9.49 1/6 13.76 23.25 0.212 33.01 976
QPSK (CP-OFDM) 25200 H 117 201 9.45 1/53 1310 22.55 0.180 33.01 10.46
BPSK (Opposite Pol.) | 2520.0 v 263 287 9.51 1/79 13.97 23.48 0.223 33.01 953
BPSK (Half-Open) 25200 H 142 208 9.45 1/53 13.90 2335 0216 33.01 966
BPSK (WCP) 2520.0 H 172 206 9.45 1/53 14.49 23.94 0.248 33.01 9.07
Table 7-6. EIRP Data (NR Band n7 — Ant B)
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Bandwidth Mod. Frequency |Ant. Pol. A::;':': T:zri"“:‘:'t’:f Ant.Gain | RB Substitute EIRP EIRP | EIRP Limit | Margin
[MHz] HV] P [dogree) | 9Bil | SizelOffset | Level [4Bm] | [dBm] | [Watts] | [4Bm] [dB]
T2 BPSK 2546.0 H 117 339 9.33 1/68 13.56 22 04 0.197 33.01 ~10.07
/2 BPSK 2593.0 H 103 340 9.49 1/136 12.72 2221 0.166 33.01 10.80
P /2 BPSK 26400 H 107 335 9.89 1/68 12.01 22 80 0.191 33.01 10,21
E QPSK 2546.0 H 17 330 938 1/68 13.70 23.08 0.203 33.01 9.93
S QPsK 25030 H 103 340 9.49 1/204 12.29 2178 0.151 33.01 123
QPsSK 2640.0 H 107 335 9.89 1/68 12.95 22,84 0.192 33.01 1017
16-0AM 2546.0 H 17 339 933 1/68 12.72 2210 0.162 33.01 1091
T2 BPSK 2541.0 H 17 339 9.39 1/183 13.35 22.74 0.188 33.01 1027
/2 BPSK 25030 H 103 340 9.49 1/61 12.50 2109 0.158 33.01 1102
/2 BPSK 2645.0 H 107 335 9.91 1/122 12.86 2277 0.189 33.01 -10.24
QPSK 25410 H 17 339 9.39 1/183 13.98 23.37 0.217 33.01 964
QPSK 2593.0 H 103 340 9.49 1/61 12.33 21.82 0.152 33.01 1119
QPSK 26450 H 107 335 9.01 1/61 12.60 2252 0.179 33.01 1049
16-QAM 2541.0 H 17 339 9.39 1/183 13.84 23.23 0.210 33.01 9.78
T2 BPSK 2536.0 H 17 339 9.40 1/54 13.47 2287 0.194 33.01 1014
/2 BPSK 2593.0 H 103 340 9.49 1/162 13.06 2255 0.180 33.01 -10.46
/2 BPSK 2650.0 H 107 335 9.03 1/54 13.22 2315 0.207 33.01 986
QPSK 2536.0 H 117 339 9.40 1/162 13.71 23.11 0.205 33.01 9.90
QPSK 25930 H 103 340 9.49 1/54 12.06 2155 0.143 33.01 1146
QPSK 2650.0 H 107 335 9.93 1/108 12.27 2220 0.166 33.01 -10.81
16-QAM 2536.0 H 17 339 9.40 1/162 12.46 2186 0.154 33.01 1115
T2 BPSK 2531.0 H 117 339 9.41 17121 13.05 2247 0.176 33.01 ~10.54
/2 BPSK 25030 H 103 340 9.49 1/81 12.33 2182 0.152 33.01 1119
/2 BPSK 26550 H 107 335 9.89 1/81 12.79 2268 0.185 33.01 1033
QPsK 25310 H 17 330 9.41 17121 13.85 23.27 0.212 33.01 974
QPsK 25030 H 103 340 9.49 1/81 12.14 2163 0.146 33.01 138
QPsK 2655.0 H 107 335 9.89 17121 12.74 22,63 0.183 33.01 1038
16-0AM 2531.0 H 17 339 9.41 17121 13.18 22 50 0.182 33.01 1042
T2 BPSK 2526.0 H 17 330 9.43 1/40 13.65 23.00 0.203 33.01 0.93
/2 BPSK 25030 H 103 340 9.49 1740 13.12 22 61 0.182 33.01 1040
/2 BPSK 2660.0 H 107 335 9.85 1/40 13.68 2353 0.225 33.01 9.8
QpPsK 2526.0 H 17 339 9.43 1/121 13.67 2310 0.204 33.01 901
QPsSK 2503.0 H 103 340 9.49 1/40 12.25 21.74 0.149 33.01 1127
QPsK 2660.0 H 107 335 9.85 1740 12.60 2045 0176 33.01 1056
16-QAM 2526.0 H 17 339 9.43 1/81 13.47 2260 0.182 33.01 -10.41
T2 BPSK 25210 H 17 339 9.45 1/33 13.65 2310 0.204 33.01 901
/2 BPSK 2593.0 H 103 340 9.49 1/33 13.06 2255 0.180 33.01 -10.46
/2 BPSK 2665.0 H 107 335 9.64 1/33 13.60 23.44 0.221 33.01 957
QPSK 2521.0 H 117 339 9.45 1/33 13.83 2328 0213 33.01 9.73
QPSK 25030 H 103 340 9.49 1/66 12.48 2107 0.157 33.01 1104
QPSK 2665.0 H 107 335 9.84 1/33 12.67 22 51 0.178 33.01 -10.50
16-QAM 2521.0 H 17 339 9.45 1/99 12.50 2195 0.157 33.01 11.06
T2 BPSK 2516.0 H 17 339 9.43 1/26 13.64 23.12 0.205 33.01 -9.39
/2 BPSK 25030 H 103 340 9.49 1/26 12.97 22 46 0.176 33.01 10 55
/2 BPSK 2670.0 H 107 335 9.82 1/26 13.48 23.30 0.214 33.01 9.71
QPSK 2516.0 H 17 339 9.43 1/26 14.47 23.95 0.248 33.01 9.06
QPSK 2593.0 H 103 340 9.49 1/53 12.76 22.25 0.168 33.01 -10.76
QPSK 26700 H 107 335 9.82 1/26 13.18 23.01 0.200 33.01 10,00
16-QAM 2516.0 H 17 339 9.48 1/26 13.43 22.91 0.195 33.01 1010
T2 BPSK 25110 H 17 339 9.50 1/19 13.77 2327 0213 33.01 974
/2 BPSK 25030 H 103 340 9.49 1/58 12.86 2235 0172 33.01 1066
/2 BPSK 2675.0 H 107 335 9.85 1/39 13.26 2311 0.205 33.01 990
QPsK 25110 H 17 339 9.50 1/19 14.81 24.32 0.270 33.01 860
QPsK 2503.0 H 103 340 9.49 1/39 13.14 22,63 0.183 33.01 1038
QpPsK 26750 H 107 335 9.85 1/39 13.34 2319 0.208 33.01 982
16-QAM 2511.0 H 17 339 9.50 1/19 13.68 2318 0.208 33.01 9.83
T2 BPSK 2506.0 H 17 339 9.50 1/37 13.39 22 89 0.194 33.01 1012
/2 BPSK 2593.0 H 103 340 9.49 1/37 12.79 2028 0.169 33.01 10.73
/2 BPSK 2680.0 H 107 335 9.87 1/13 13.72 2350 0.029 33.01 942
QPSK 2506.0 H 17 330 9.50 1/13 14.67 2417 0.261 33.01 8.84
QPsK 25030 H 103 340 9.49 1/13 13.12 2062 0.183 33.01 1040
QPSK 2680.0 H 107 335 9.87 1/25 13.01 22.88 0.194 33.01 1013
16-0AM 2506.0 H 17 339 950 1/13 13.46 2296 0.198 33.01 10.05
QPSK (CP-OFDM) 2546.0 H 117 339 9.38 1/68 11.90 2128 0.134 33.01 1173
PISNYIPIN QPSK (Half Open) 2546.0 H 113 370 938 1/68 13.49 2287 0.194 33.01 1014
QPSK (Opposite Pol) | 2546.0 v 199 9% 9.40 1/68 12.55 21.95 0.157 33.01 -11.06
QPSK (WCP) 2546.0 H 141 48 938 1/68 13.61 22 09 0.199 33.01 1002
Table 7-7. EIRP Data (NR Band n4l - Ant F)
Approved by:
FCC ID: A3LSMF936U PART 27 MEASUREMENT REPORT .
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@ element

Bandwidth Hod. Frequency |Ant. Pol. A:;f::'t’ T;":J:Ie Ant.Gain | RB Substitute EIRP EIRP |EIRP Limit | Margin
[MHz] HV] - [degree] | 9B | SizeiOffset | Level [4Bm] | [dBm] | [Watts] | [dBm] [dB]
QPSK 2310.0 H 147 25 10.55 170 10.03 20.58 0.114 23.98 -3.40
16-QAM 2310.0 H 147 25 1055 170 877 19.32 0.085 2398 466
QPSK 2307 5 H 147 25 10.52 1/12 1010 2061 0.115 23.93 337
QPSK 2310.0 H 147 25 10.55 1/12 1011 20.65 0.116 23.98 3.33
QPSK 23125 H 147 25 10.56 1712 10.23 20.79 0.120 23.98 3.19
16-QAM 23075 H 147 25 1052 1/24 9.20 19.72 0.094 2398 426
Opposite Pol 2310.0 v 156 66 10.37 1/25 5.84 19.21 0.083 23.98 477
Closed 23100 v 152 49 10.37 1/49 8.74 1911 0.081 23.98 487
WCP 2310.0 H 104 305 10.55 1725 9.53 20.08 0.102 23.93 3.90
Table 7-8. EIRP Data (LTE Band 30 — Ant F)
Bandwidth Hod. Frequency |Ant. Pol. A:;f:':t’ 11‘;"“:‘:':? Ant.Gain | RB Substitute EIRP EIRP | EIRP Limit| Margin
[MHz] HV] fem] [degree) | [@B1 | SizeiOffset | Level [@Bm] | [dBm] | [Watts] | [dBm] [dB]
QPSK 2510.0 H 105 307 9.51 1799 11.85 21.36 0.137 33.01 -11.65
QPSK 2535.0 H 17 314 9.40 1799 12.87 22.27 0.169 33.01 10.74
QPSK 2560.0 H 132 35 9.43 1799 12.19 2162 0.145 33.01 11.39
16-QAM 2535.0 H 17 314 9.40 1/99 12.23 2163 0.146 33.01 1138
QPSK 25075 H 105 307 950 1/37 1174 2125 0133 33.01 1176
QPsK 2535.0 H 117 314 9.40 1/74 12.04 22.34 0171 33.01 1067
QPsK 2562.5 H 132 35 9.43 170 12.04 21.47 0.140 33.01 1154
16-0AM 2535.0 H 117 314 9.40 1774 12.21 21.61 0.145 33.01 11.40
QPSK 2505.0 H 105 307 9.50 1/25 11.86 21.35 0.137 33.01 ~11.66
QPSK 2535.0 H 17 314 9.40 1/25 13.01 22.42 0174 33.01 -10.59
QPSK 2565.0 H 132 35 9.42 1/25 12.23 21.65 0.146 33.01 11.36
16-QAM 2535.0 H 117 314 9.40 1749 12.42 21.83 0.152 33.01 1118
QPsK 2502.5 H 105 307 9.49 1712 11.91 21.40 0.138 33.01 1161
QPsK 2535.0 H 117 314 9.40 1/24 13.05 22.45 0176 33.01 1056
QPsK 25675 H 132 35 9.42 1/12 12.33 2174 0.149 33.01 1127
16-QAM 2535.0 H 17 314 9.40 1/24 12.39 2179 0.151 33.01 1122
Opposite Pol 2535.0 v 119 164 9.40 1/24 11.05 20.45 0111 33.01 12.56
WCP 2535.0 H 121 36 9.40 1724 11.40 20.80 0.120 33.01 12.21
WCP 2535.0 C 274 111 9.40 1/24 11.84 2124 0133 33.01 177
Table 7-9. EIRP Data (LTE Band 7 — Ant F)
Bandwidth Hod. Frequency |Ant. Pol. A:;f:':t’ 11‘;"“:‘:':? Ant.Gain | RB Substitute EIRP EIRP | EIRP Limit| Margin
[MHz] HV] fem] [degree) | [@B1 | SizeiOffset | Level [@Bm] | [dBm] | [Watts] | [dBm] [dB]
QPsK 2506.0 H 112 342 9.50 1/99 11.88 2138 0.137 33.01 1163
QPsK 2593.0 H 107 338 9.49 1/50 13.89 23.38 0218 33.01 963
QPsK 2680.0 H 119 350 9.87 1/50 13.43 2330 0214 33.01 971
16-QAM 2680.0 H 119 350 9.87 1/50 13.06 2293 0.196 33.01 10.08
QPSK 2503 5 H 112 342 950 1/37 11.85 2134 0136 33.01 1167
QPsK 2593.0 H 107 338 9.49 1/37 1411 23.60 0.229 33.01 941
QPsK 26825 H 119 350 9.87 1/74 13.06 2293 0.196 33.01 10.08
16-QAM 2593.0 H 107 338 9.49 1/37 13.61 23.10 0.204 33.01 9.91
QPSK 2501.0 H 112 342 9.49 1/49 11.97 21.47 0.140 33.01 11.54
QPSK 2593.0 H 107 338 9.49 1/25 14.05 23.54 0.226 33.01 9.47
QPSK 2685.0 H 119 350 9.86 170 13.28 23.14 0.206 33.01 9.87
16-QAM 2593.0 H 107 338 9.49 1/25 14.29 23.78 0.239 33.01 9.23
QPsK 2493.5 H 112 342 9.49 1/24 13.05 22.54 0.179 33.01 1047
QPSK 2593.0 H 107 338 9.49 1/24 15.12 24.61 0.289 33.01 8.40
QPSK 2687.5 H 119 350 9.86 1/24 13.41 23.27 0.212 33.01 9.74
16-QAM 2687.5 H 119 350 9.86 1724 14.18 24.04 0.253 33.01 8.97
Opposite Pol 2593.0 v 210 30 9.46 1/99 11.87 21.33 0.136 33.01 1168
Half-Open 2593.0 H 169 359 9.49 1/50 11.56 21.05 0.127 33.01 11.96
wCP 2593.0 H 189 334 9.49 1750 13.81 23.30 0.214 33.01 9.71
Table 7-10. EIRP Data (LTE Band 41(PC2) — Ant F)
Approved by:
FCC ID: A3LSMF936U PART 27 MEASUREMENT REPORT i
Technical Manager
Test Report S/N: Test Dates: EUT Type:
Page 209 of 272
1M2204010046-05.A3L 4/1/2022 - 6/23/2022 Portable Handset

V3.0 1/6/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Bandwidth Mod. Frequency |Ant. Pol. “::::'t' 11‘;"'“:::’ Ant.Gain | RB Substitute EIRP EIRP |EIRP Limit | Margin
[MHz] HV] - [degree] | 9B | SizeiOffset | Level [4Bm] | [dBm] | [Watts] | [dBm] [dB]
/2 BPSK 2310.0 H 107 24 10.55 1726 9.84 20.39 0.109 23.98 -3.59
QPSK 2310.0 H 107 24 1055 1/38 978 2033 0.108 23.98 3.65
16-QAM 2310.0 H 107 24 10.55 1/13 9.03 19.58 0.091 23.98 4.40
T2 BPSK 23075 H 107 24 1052 1/6 9.76 2027 0.107 23.98 3.70
/2 BPSK 2310.0 H 107 24 10.55 1/6 9.30 20.35 0.108 23.98 3.63
/2 BPSK 23125 H 107 24 10.56 1/6 9.62 20.18 0.104 23.98 3.80
QPSK 23075 H 107 24 10.52 1718 9.68 20.19 0.105 23.98 3.78
QPSK 2310.0 H 107 24 1055 1712 9.63 2017 0.104 23.98 3.81
QPSK 23125 H 107 24 10.56 176 9.51 20.07 0.102 23.98 3.91
16-0AM 2310.0 H 107 24 1055 1/6 9.01 19.56 0.090 2398 442
QPSK (CP-OFDM) 2310.0 H 107 24 10.55 1713 7.25 17.80 0.060 23.98 6.18
BPSK (Opposite Pol.) |  2310.0 v 154 57 10.37 1/38 8.90 19.27 0.085 23.98 471
BPSK (Closed) 2310.0 v 129 56 10.37 1/38 9.10 19.47 0.089 23.98 451
BPSK (WCP) 23100 H 168 318 1055 1/13 8.98 19.53 0.090 2398 445
Table 7-11. EIRP Data (NR Band n30 — Ant F)
Approved by:
FCC ID: A3LSMF936U PART 27 MEASUREMENT REPORT i
Technical Manager
Test Report S/N: Test Dates: EUT Type:
Page 210 of 272
1M2204010046-05.A3L 4/1/2022 - 6/23/2022 Portable Handset

V3.0 1/6/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Bandwidth Hod. Frequency |Ant. Pol. A:;f::'t’ T;":J:Ie Ant.Gain | RB Substitute EIRP EIRP |EIRP Limit | Margin
[MHz] HV] - [degree] | 9B | SizelOffset | Level [dBm] | [dBm] | [Watts] | [dBm] [dB]
T2 BPSK 2520.0 H 125 29 9.45 1154 12.30 21.75 0.150 33.01 11.26
/2 BPSK 2535.0 H 123 35 9.40 1754 1126 20.66 0116 33.01 1235
/2 BPSK 2550.0 H 120 35 937 1/108 1035 19.72 0.094 33.01 1329
QPSK 2520.0 H 125 29 9.45 1754 12.20 21.65 0.146 33.01 1136
QPSK 2535.0 H 123 35 9.40 1754 1123 20.63 0.116 33.01 1238
QPSK 2550.0 H 120 35 9.37 17108 10.49 19.86 0.097 33.01 13.15
16-0AM 2520.0 H 125 29 9.45 1/108 1132 2077 0.119 33.01 1224
TH2 BPSK 2515.0 H 125 29 9.48 1740 12.31 21.79 0.151 33.01 1122
/2 BPSK 2535.0 H 123 35 9.40 1740 11.29 20.69 0.117 33.01 1232
/2 BPSK 2555.0 H 120 35 9.40 1/80 1035 19.75 0.094 33.01 1326
QPSK 2515.0 H 125 29 9.48 17119 12.30 21.79 0.151 33.01 1122
QPSK 2535.0 H 123 35 9.40 1/119 1139 20.79 0.120 33.01 1222
QPSK 2555.0 H 120 35 9.40 1780 10.44 19.84 0.096 33.01 1317
16-0AM 2515.0 H 125 29 9.48 1740 1150 2098 0.125 33.01 12.03
TH2 BPSK 25125 H 125 29 9.49 1133 12.34 21.83 0.152 33.01 1118
/2 BPSK 2535.0 H 123 35 9.40 1/99 1128 20.68 0.117 33.01 12.33
/2 BPSK 25575 H 120 35 9.42 1/66 1031 19.72 0.094 33.01 1329
QPSK 25125 H 125 29 9.49 1/33 12.08 21.57 0.144 33.01 11.44
QPSK 2535.0 H 123 35 9.40 1/99 1143 20.83 0121 33.01 1218
QPSK 25575 H 120 35 9.42 1/99 10,50 19.92 0.093 33.01 13.00
16-QAM 25125 H 125 29 9.49 1733 1138 2087 0.122 33.01 1214
T2 BPSK 2546.0 H 125 29 951 1/79 1214 21.65 0.146 33.01 1137
/2 BPSK 2593.0 H 123 35 9.40 1/79 10.94 20.35 0.108 33.01 12,67
/2 BPSK 26400 H 120 35 9.43 1/79 1018 19.61 0.091 33.01 13.40
QPSK 2546.0 H 125 29 9.51 1/53 11.96 21.47 0.140 33.01 1154
QPSK 2593.0 H 123 35 9.40 1/53 1115 20.55 0114 33.01 12.46
QPSK 2640.0 H 120 35 9.43 1/26 1018 19.61 0.091 33.01 13.40
16-QAM 2546.0 H 125 29 9.51 1/79 11.28 20.79 0.120 33.01 12.22
T2 BPSK 2516.0 H 125 29 950 1/58 1107 21.47 0.140 33.01 1154
/2 BPSK 2593.0 H 123 35 9.40 1720 10.79 20.19 0.104 33.01 12.82
/2 BPSK 26700 H 120 35 9.43 1739 10.26 19.68 0.093 33.01 1333
QPSK 2516.0 H 125 29 9.50 1/58 11.92 21.42 0.139 33.01 1159
QPSK 2593.0 H 123 35 9.40 1720 1118 20,58 0114 33.01 12.43
QPSK 2670.0 H 120 35 9.43 1/39 10.23 19.66 0.092 33.01 1335
16-QAM 2516.0 H 125 29 9.50 1/58 1114 20.64 0.116 33.01 12.37
T2 BPSK 25110 H 125 29 950 1713 12.01 21.51 0.142 33.01 1150
/2 BPSK 2593.0 H 123 35 9.40 1/13 10.80 20.20 0.105 33.01 12.81
/2 BPSK 2675.0 H 120 35 9.42 1738 10.20 19.62 0.092 33.01 1339
QPSK 2511.0 H 125 29 9.50 1/26 11.95 21.45 0.140 33.01 1156
QPSK 2593.0 H 123 35 9.40 1738 10.99 20.39 0.110 33.01 1262
QPSK 2675.0 H 120 35 9.42 1738 1032 19.74 0.094 33.01 1327
16-QAM 2511.0 H 125 29 9.50 1/38 11.25 20.74 0.119 33.01 12.27
T2 BPSK 2506.0 H 125 29 9.49 1712 12.02 21.52 0.142 33.01 11.49
/2 BPSK 2593.0 H 123 35 9.40 1712 10.81 20.22 0.105 33.01 12.79
/2 BPSK 2680.0 H 120 35 9.42 116 10.28 19.69 0.093 33.01 1332
QPSK 2506.0 H 125 29 9.49 1/6 11.94 21.44 0.139 33.01 1157
QPsK 2503.0 H 123 35 9.40 118 11.09 20.49 0.112 33.01 1252
QPSK 2680.0 H 120 35 9.42 1/18 1037 19.79 0.095 33.01 1322
16-QAM 2506.0 H 125 29 9.49 1/18 11.24 20.73 0.118 33.01 12.28
QPSK (CP-OFDM) 25200 H 125 29 9.45 1754 10.96 20.41 0.110 33.01 12.60
QPSK (Oppostte Pol) | 2520.0 v 264 64 9.51 17108 11.22 20.73 0.118 33.01 12.28
QPSK (Closed) 25200 H 149 325 9.45 1/108 10.45 19.00 0.098 33.01 1311
QPSK (WCP) 2520.0 H 123 29 9.45 17108 11.45 20.90 0.123 33.01 1211
Table 7-12. EIRP Data (NR Band n7 — Ant F)
Approved by:
FCC ID: A3LSMF936U PART 27 MEASUREMENT REPORT i
Technical Manager
Test Report S/N: Test Dates: EUT Type:
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